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History of this test report

Report No. Version Description Issue Date

FR262403-04H 01 Initial issue of report Feb. 10, 2023

1. Revise Comments and Explanations
FR262403-04H 02 Mar. 08, 2023

2. Add test data of CH9 with Antenna 3
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
1.2 15.203 Antenna Requirement PASS 15.203
3.1 15.207 AC Power-line Conducted Emissions PASS 15.207
3.2 15.503 UWB Bandwidth PASS = 500MHz

33 15.519()(1) Technical requirements for PASS 15.519(a)(1)
' ' Hand Held UWB systems '

3.4 15.519(e) Peak Power Measurement PASS < 0 dBm/50MHz

UWB Emissions:

15.519(c)
15.519(c) . . GPS Emissions:
35 Radiated Emissions PASS
/15.519(d) 15.519(d)
Digital Emissions:
15.209

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
Its means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to this report ” Measurement Uncertainty”.

Comments and Explanations:

1. The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

2. The G9FPL and GOB96 are 100% identical in Hardware / Software to each other, and only
have different model names for separate marketing purposes. The test samples are all model
GI9FPL.

Reviewed by: William Chen
Report Producer: Ruby Zou
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Phone
Model Name G9FPL, GOB96
FCCID A4RGIFPL

EUT supports Radios application

UWB/WPT Client

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT160
WLAN 11ax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

GSM/EGPRS/WCDMA/HSPA/LTE/SG NR/NFC/GNSS/

SIN Performed Test ltem
Equivalent Isotropic Radiated Power
2B071FDHS00007
Radiated Spurious Emission
2B021FDHS0002Y Conducted Emission

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Channel Number &
Tx/Rx Frequency Range

CHO05: 6489.6 MHz
CHO09: 7987.2 MHz

Antenna Type

UWABI0]: Patch Antenna
UWABI[1]: Patch Antenna
UWBJ3]: ILA Antenna

Type of Modulation

BPM-BPSK

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and
Explanations in report summary.

: 50f 118
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Type of EUT

Operational Condition
EUT Power Type ‘AC mains: AC voltage 120 V
Type of EUT

B |Stand-alone
[J |Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:

[ |Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:
1 |Other:

1.5 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR FCC Part 15

¢ ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site v01r01

Remark: The TAF code is not including all the FCC KDB listed without accreditation.
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1.6 Testing Location Information

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
COO05-HY (TAF Code: 1190)

The Conducted Emission test item subcontracted to Sporton International Inc.
EMC & Wireless Communications Laboratory

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

Remark

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Test Site No.

Test Condition Test Site No. Test Engineer Test Environment Test Date
. . 23 ~26°C

Conduction COO05-HY Calvin Wang 45 ~ 55 % Dec. 02, 2022
. . 18 ~20°C Dec. 05, 2022~
Radiated 03CH20-HY JC Liang 66 ~ 70 % Dec. 28, 2022

TEL : 886-3-327-0868 Page Number 1 7 0f 118
FAX : 886-3-327-0855 Issue Date . Mar. 08, 2023

Report Template No.: BU5-FR15F Version 1.0 Report Version 1 02




samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

1.7 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence

level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
AC Conduction (150kHz ~ 30MHz) 3.5dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1000MHz) for 03CH20-HY 6.5dB Confidence levels of 95%
Radiated Emission (1GHz ~ 6GHz) for 03CH20-HY 4.3dB Confidence levels of 95%
Radiated Emission (6GHz ~ 18GHz) for 03CH20-HY 4.8 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) for 03CH20-HY 5.4dB Confidence levels of 95%

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0

Page Number : 8 0of 118
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration

Mode UWB Antenna | UWB Channel | preamble cidx | rx_sts_mode | packet_length
1 0 9 9 1 125
2 0 9 9 0 125
3 0 9 9 3 0
4 0 9 10 1 125
5 0 9 10 0 125
6 0 9 10 3 0
7 0 9 11 1 125
8 0 9 11 0 125
9 0 9 11 3 0
10 0 9 12 1 125
11 0 9 12 0 125
12 0 9 12 3 0
13 1 9 9 1 125
14 1 9 9 0 125
15 1 9 9 3 0
16 1 9 10 1 125
17 1 9 10 0 125
18 1 9 10 3 0
19 1 9 11 1 125
20 1 9 11 0 125
21 1 9 11 3 0
22 1 9 12 1 125
23 1 9 12 0 125
24 1 9 12 3 0
TEL : 886-3-327-0868 Page Number 1 90f 118
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Test Configuration

Mode UWB Antenna | UWB Channel | preamble cidx | rx_sts_mode | packet length
25 3 5 9 1 125
26 3 5 9 0 125
27 3 5 9 3 0
28 3 5 10 1 125
29 3 5 10 0 125
30 3 5 10 3 0
31 3 5 11 1 125
32 3 5 11 0 125
33 3 5 11 3 0
34 3 5 12 1 125
35 3 5 12 0 125
36 3 5 12 3 0
37 3 9 9 1 125
38 3 9 9 0 125
39 3 9 9 3 0
40 3 9 10 1 125
41 3 9 10 0 125
42 3 9 10 3 0
43 3 9 11 1 125
44 3 9 11 0 125
45 3 9 1 3 0
46 3 9 12 1 125
47 3 9 12 0 125
48 3 9 12 3 0
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item AC power-line conducted emissions

AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode CTX
1 Adapter Mode

Remark: Please refer to 15.207 which states, “Measurements to demonstrate compliance with the
conducted limits are not required for devices employ Battery for operation and which do not operate from the
AC power lines or contain provisions for operation while connected to the AC power lines”.

Condition

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Power Measurement, Radiated Emissions
Test Condition Radiated measurement
Operating Mode CTX
1 Stand-alone Mode

Mode 1 configuration was tested and found to be the worst case and measured during the test.

Operating Mode > 1GHz CTX

X Plane Y Plane Z Plane

Orthogonal Planes of EUT

Plane of all Test Modes \% \ \/

Remark: The measured emission level of the EUT was maximized by rotating the EUT on a turntable,
adjusting the orientation of the EUT (open and close) and EUT antenna in three orthogonal axis (X: flat, Y:
portrait, Z: landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and find as worst plane, and recorded in this
report.

TEL : 886-3-327-0868 Page Number 1 11 of 118
FAX : 886-3-327-0855 Issue Date . Mar. 08, 2023

Report Template No.: BU5-FR15F Version 1.0 Report Version 1 02
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2.3 Test Setup Diagram

Test Setup Diagram - Radiated Test

EUT

Test Setup Diagram - AC Power-Line Conducted Emissions Test
120VaciBiHz
EUT
(Adapter)

|:| EUT

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Iltem|Equipment Brand Name |Model Name FCC ID Data Cable Power Cord
AC I/P:
) Unshielded, 1.2 m
1. |Notebook DELL Latitude5310 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
TEL : 886-3-327-0868 Page Number 1 12 of 118
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

m Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

\ -
Bonded to Grounplane

3.1.5 Test Result

Please refer to Appendix A.
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit
UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(f,—f.)/ (fy + f.)

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

B For the UWB bandwidth shall be measured using one of the options below:

B Refer as ANSI C63.10, clause 6.9.2 and clause 10.1 for UWB bandwidth testing.

3.2.4 Test Setup

UWB Bandwidth - Test Distance: 3m
RX Antenna

TV 4
1~4m
L_Y_
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 14 of 118
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3.2.5 Test Result of UWB Bandwidth

S Fe Fu UWB Bandwidth Bandwidth limit el Pol
(MH2) (MHz) (MHz2) (MHz2) [HV]

1 7737 8252 515 2500 Pass H

2 7724 8251 527 = 500 Pass H

3 7706 8246 540 = 500 Pass H

4 7737 8253 516 = 500 Pass H

5 7714 8261 547 = 500 Pass H

6 7737 8268 531 = 500 Pass H

7 7736 8268 532 = 500 Pass H

8 7723 8252 529 =500 Pass H

9 7737 8251 514 2500 Pass H

10 7737 8248 511 2500 Pass H

11 7739 8245 506 =500 Pass H

12 7738 8248 510 2500 Pass H

13 7675 8205 530 2500 Pass H

14 7692 8231 539 = 500 Pass H

15 7675 8238 563 = 500 Pass H

16 7675 8237 562 = 500 Pass H

17 7673 8180 507 = 500 Pass H

18 7674 8237 563 = 500 Pass H

19 7675 8192 517 = 500 Pass H

20 7675 8184 509 =500 Pass H

21 7675 8206 531 =500 Pass H

22 7680 8194 514 =500 Pass H

23 7691 8197 506 =500 Pass H

24 7668 8194 526 2 500 Pass H

TEL : 886-3-327-0868 Page Number 1 15 of 118
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oy Fo Fy UWB Bandwidth Bandwidth limit S Pol
(MH2) (MH2) (MH2) (MH2) [HV]

25 6169 6739 570 = 500 Pass H

26 6171 6725 554 = 500 Pass H

27 6167 6739 572 2500 Pass H

28 6167 6739 572 2500 Pass H

29 6157 6729 572 2500 Pass H

30 6177 6719 542 2500 Pass H

31 6177 6709 532 2500 Pass H

32 6170 6725 555 2500 Pass H

33 6175 6721 546 = 500 Pass H

34 6175 6715 540 = 500 Pass H

35 6191 6697 506 = 500 Pass H

36 6146 6739 593 = 500 Pass H

37 7631 8237 606 2 500 Pass H

38 7632 8188 556 = 500 Pass H

39 7632 8224 592 2500 Pass H

40 7631 8206 575 =500 Pass H

41 7620 8200 580 =500 Pass H

42 7640 8208 568 =500 Pass H

43 7613 8225 612 =500 Pass H

44 7624 8191 567 =500 Pass H

45 7613 8244 631 = 500 Pass H

46 7648 8175 527 = 500 Pass H

47 7643 8173 530 = 500 Pass H

48 7630 8212 582 = 500 Pass H

TEL : 886-3-327-0868 Page Number 1 16 of 118
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CHO09 UWB Bandwidth

Mode 1: cidx-9 sts-1 packet length-125

Mode 2: cidx-9 sts-0 packet length-125

Date: 20221243

o MMA

Data:2
) @Buvim)
L
750
62
500 i
375
250
125
00 7500,
site
Condition
Project
SN
Channel
cidx
sts_mode
packet_length
power_hex
PG Delay
Plane
Freq
iz
1 7737.00
2 7894.00
3 s2s2e0

770 7a00. 7900 G000 G100 6200 6300, 8400 6500
Frequency (MH2)
03CH20-HY
3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

2BOTIFDHS00007

cHY

9

1

125

OxBeBeT48e

28

¥ open

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@BN/m o8 BV/m B dB/m 8 B cm deg

60.91 - 46.88 36.77 15.76 38.50 167 0 Peak
70.91 56.48 37.00 16.07 38.64 167 0 Peak
60.91 46.78 37.20 16.00 39.11 167 0 Peak

Data:3
) Buvim) Date: 20221214
BE
759
2
oAt .
6251 ot Aty |
P —— -
Bz
250
125
S0 7000, 700 7800 7000 @00 §i00. G200 GO0 640 6500
Freauency (WHz)
site 03CH20-HY
Condition 3m 9120D-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3000sec
Project
SN 2B07IFDHS00007
Channel cHo
cidx 9
sts_mode 0
packet_length 125
power_hex OxBese748e
PG Delay 28
Plane ¥ open
Over Linit Readintenna Cable Preamp A/Pos T/Po:
Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dWW/m B dBuV/m dBW dB/m  d8 B cm  deg
1 778,00 59.70 - 4572 3675 15.72 .49 167 0 Peak
> 7886.00 69.10 .67 37.00 16.06 38.63 167 0 Pesk
3 estee 59.49 4536 37.20 16.04 3911 167 0 Peak

Mode 3: cidx-9_sts-3 packet length-0

Data: 4
A gBuvim)

Date: 2022:12-14

500 7600,

Site
Condition

Project
N

hannel

cidx
sts_mode
packet_length
power_hex

P6 Delay
Plane

s
a

Freq
Wz
1 7706.00

2 7894.00
3 sa6.00

7700 7e00. 7900 8000 8100 6200  6300. 840D 8500
Froquoncy (MH2)

03CH20-HY

3m 91200-02038_220809 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec.

262403-04

2B071FDHS00007

cHo

°
3

0
OxBege7a8e

¥ open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@uV/n  db dBwV/m dBwV dB/m  dB  dB  cm  deg

61.29 47.39 36.71 15.66 38.47 167 0 Peak
70.70 56.27 37.00 16.07 38.64 167 0 Peak
60.97 46.85 37.19 16.03 39.10 167 0 Peak
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 UWB Bandwidth
Mode 4: cidx-10_sts-1_packet length-125 Mode 5: cidx-10_sts-0_packet length-125

Dt Data:o

) @ouvm) Date: 20221243 ) @Bvim) Date: 20221243
o7 o7
750 3 750 8

Aty
625 4t me 624 ot
) =
e

50004 RS S — 500} L]
a7 a7
250 250
125 125

%00 7600 7700 7800, 7900 600D G100 G200 €300, 8400, 6500 %00 7600 7700 7800, 7900 600D G100, G200 €300, 8400, 6500
Frequency (Miz) Frequency (Wiz)
Site 03CH20-HY Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Project 262403-04 Project 262403-04
SN 28071FDHS00007 SN 28071FDHS00007
Channel cHY Channel cHY
cidx 10 cidx 10
sts_mode 1 sts_mode 0
packet_length 125 packet_length 125

| OxBeBe7a8e - OxBeBe7a8e
P6 Delay 28 P6 Delay
Plane ¥ open Plane ¥ open

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Level Factor  Loss Factor Remark
Wiz dBWV/m B dowV/m dBwV  do/m  dB B cm  deg Wiz dBuV/m B @B dB/m B 8 cm  deg

1 7737.00 60.51 46.48 36.77 15.76 38.50 167 0 Peak 1 7714.00 58.03 44.10 36.73 15.68 38.48 167 0 Peak
2 78%4.00 70.20 55.77 37.00 16.07 38.64 167 O Peak 2 7967.00 68.80 5021 37.13 16.16 38.70 167 O Peak
3 8253.00 60.24 46.10 37.21 16.64 39.11 167 0 Peak 3 821.60 58.33 4.17 37.22 16.06 39.12 167 0 Peak

Mode 6: cidx-10_sts-3_packet length-0

A @Buvim) Date: 20221213

2
Avstie,
o2l 1 ™ SN RE,

s
00

7500 7600 7700 7800 7900 Bion 8200 @300 8400 8500

000,
Frequoncy (MH2)

Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cHY
cidx 10
sts_mode 3
packet_length o
power_hex OxBeseTage
P6 Delay
Plane ¥ open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wiz dBuV/n  dB dBuV/m dBw dB/m @B dB  cm  deg

1 7737.00 6181 47.78 36.77 15.76 38.50 167 0 Peak
2 7893.00 69.80 55.37 37.00 16.67 38.64 167 0 Peak
3 8268.00 59.89 45.70 37.24 16.08 39.13 167 0 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 7: cidx-11 sts-1 packet length-125

Mode 8: cidx-11 sts-0 packet length-125

Data: 11
A gBuvim)

Date: 20221213

a7
250
125
00 7500
site
Condition
Project
EN
Channel
cidx
sts_mode
packet_length
P6 Delay
Plane
Freq
Wiz
1 773600
2 789400
3 s268.00

7700, 7a00. 7900 Bi00. 8200 8300 8400,

000,
Froquoncy (MH2)
03CH20-HY

3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec.

262403-04

2B071FDHS00007

cHo

1

1

125

OxBege7a8e

¥ open

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor
@BV/n  db dBuV/m dBuV dB/ @B a8 o deg
60.19 46.16 36.77 15.76 38.50 167 o
69.85 55.42 37.00 16.07 38.64 167 o
60.12 45.93 37.24 16.08 39.13 167 °

Datac 12
1 dBwvim Date 2022:1244
o7
750
2
i
o2 L Wsoressn i,
s
i My
50.0 MNMM N"WM
w73
254
125
=) S0 Teoo 7o 7o 700 wooo w0 600 w00 sAoo. 8500
Froquency (i)
site 03CH20-HY
Condition 3m 9120D-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403.04
SN 28071FDHS00007
Channel CHY
cidx 1
sts_mode o
packet_length 125
X OxBeBeTase
PG Delay
Plane Y open
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Remark freq level Limit Line Level Factor Loss Factor Remark
Wz @BV/m 4B dBuV/m ® @B o e
Peak 1 7msee 9.3 45.38 3675 1571 38.49 167 0 peak
Peak 2 796100 69.16 50559 7.2 16.45 38.70 167 0 Peak
Peak 3 es2ie0 60.29 46116 3720 16.04 911 167 0 Peak

Mode 9: cidx-11_sts-3_packet length-0

pater 13
) (@Buvim) Date: 20221214
a7
752 2
A,
| o .
S —
375
252
125
Te0 7600 7700, 700, 7900 G000 Gi00 G200 €300 8400, 6500
Frequency (MHa)
Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cHY
cidx 1
sts_mode 3
packet_length o
power_hex OxBeseTage
P6 Delay
Plane ¥ open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m B dowV/m dBwV  do/m  dB a6 cm  deg
1 731.00 47.55 36.77 15.76 38.50 167 0 Peak
2 7893.00 56.12 37.00 16.07 38.64 167 O Peak
3 8251.00 46.66 37.20 16.04 39.11 167 0 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 10: cidx-12_sts-1_packet length-125

Mode 11:

cidx-12_sts-0 packet length-125

Data: 14 Data: 15
) uvim) Date: 20224243 ) @ovim) Date: 20224243
BE BE
750 e 750 5
ko P
A, St
25 i Mool o 25 PR i g 3
el o v ",
" o
500f 00 |
Bz Bz
250 250
125 125
S0 7000 700 7800 7900 @00 Bi0. G200 600 640 6500 00 7000 700 7800 7o00_ G000 Bi00. G200 GO0 A0 6500
Frequency (Wiz) Frequency (Wiz)
site 03CH20-HY site 03CH20-HY
Condition 3m 9120D-02038_220809 HORTZONTAL Condition 3m 9120D-02038_220809 HORTZONTAL
RBW:000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:000.000KHz VBW:3000.000KHz SWT:3.000sec
Project Project
SN 2B07IFDHS00007 SN 2B07IFDHS00007
Channel cHo Channel cHo
cidx 2 cidx 2
sts_mode 1 sts_mode 0
packet_length 125 packet_length 125
power_hex OxBesie748e power_hex OxBesie748e
PG Delay 28 PG Delay 28
Plane ¥ open Plane ¥ open
Over Linit Readintenna Cable Preamp A/Pos T/Po: Over Linit Readintenna Cable Preamp A/Pos T/Po:
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
Wiz BV/m B dBV/m  dBW db/m  d8 B cm  deg Wiz BV/n B dBV/m dBW db/m  d8 B cm  deg
1 77700 6107 - 47.04 36.77 15.76 .50 167 0 Peak 1 7739.00 59.9 - 45.8 36.78 15.76 36.50 167 0 Peak
> 789300 70.15 572 37.00 16.07 3.6 167 0 Peak > 79200 69.83 S5.20 37.16 16.18 38.71 167 0 Peak
3 sus.e0 61.03 6.9 37.20 16.03 39.10 167 0 Peak 3 sus.0 59.86 4570 3719 16.03 3910 167 0 Peak

Mode

12: cidx-12_sts-3_packet length-0

oo
— P
- ]
by adivi -
o2 et P i N
o
B st
s
0
wd
L e )
ey
sie oacr20y
Condition 3m 91200-02038_220809 HORIZONTAL
REMELO00D0OKL VEW-2000000KHz SWT:3000s8c
project prevrv
-~ SaomiFovs00007
Channel CHY
cidx 12
sts_mode 3
packet_length o
power_hex OxBegeTage
P6 Delay
Plane ¥ open
o’ Lintt Reatiotema Cavte presmp Arpos T/pos
Freq Level Limie Line Levek Foctor Lons Facen -
T e B @@ w e
L e s s 1578 s a7 o ek
e Wor S e we e o
Dona i

TEL : 886-3-327-0868
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Report Template No.: BU5-FR15F Version 1.0

20 of 118
Mar. 08, 2023
02

Page Number
Issue Date

Report Version



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 13: cidx-9_sts-1 packet length-125

Mode 14: cidx-9_sts-0 packet length-125

Data:5. Data:s

) @Buvim) Date: 2022:12.20 ) (@Buvim) Date: 2022:12.20
o7 o7
750 750

2 2,
it
0 TR e Y 0 el IR =
o et o
509 T e 500t
a5 a5
250 250
125 125
500 7600 7700 7000, 7300 G000 G100 G200, G300 8400, 0500 500 7600 7700, 7000, 7300 600D G100 G200. 6300 8400, 0500
Frequency (WHz) Frequency (WHz)
site 03CH20-HY site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project Project
SN 2B071FDHS00007 SN 2B071FDHS00007
Channel cHY Channel cHY
cidx 9 cidx 9
sts_mode. 1 sts_mode. o
packet_length 125 packet_length 125
power_hex Oxbebedcbe power_hex Oxbebedcbe
P6 Delay 16 P6 Delay 16
Plane ¥ open Plane ¥ ope
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark

Wiz BV/n B dBuV/m dBaV d8/m  dB B cm deg Wiz BUV/n B dBuV/m dBaV d8/m  dB B cm deg
1 7675.00 59.66 - 45.94 36.60 15.56 38.44 149 3 Peak 1 769.00 57.95 - 413 36.67 15.61 38.46 149 3 Peak
2 8049.00 68.38 53.85 37.20 16.13 38.80 149 3 Peak 2 7981.60 67.95 5332 37.16 16.18 38.71 149 3 Peak
3 825.00 58.51 4451 37.11 15.93 39.04 149 3 Peak 3 s231.00 57.96 43.89 37.16 15.99 39.08 149 3 Peak

Mode 15: cidx-9_sts-3 packet length-0

oate:

1 (@Buvim) Date: 20221226
a7
750
625 2

L e e,
00| e
313
250
125
%00 7600 7700 7800, 7900 6000 G100, G200 €300, 8400, 6500
Frequency (Miz)
Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN 28071FDHS00007
Channel cHY
cidx 9
sts_mode 3
packet_length 0
power_hex Ox3e3e303e
P6 Delay
Plane ¥ open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pe

Freq Llevel Limit Line Level Factor Loss Factor Remark

Wiz dBWV/m B dowV/m dBwV  do/m  dB B cm  deg
1 7675.00 52.66 38.94 36.60 15.56 38.44 156 6 Peak
2 7988.00 61.53 45.88 37.18 16.19 3872 156 6 Peak
3 8238.00 51.99 37.89 37.18 16.01 39.69 156 6 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO9 UWB Bandwidth
Mode 16: cidx-10_sts-1_packet length-125 Mode 17: cidx-10_sts-0_packet length-125

ootz oata3
1 aBavim vate: 20221220 s By Date: 20221220
o3 o3
759 759
o, ey
525 T e St 625 L e
! b, i R

Py E— b Py S SN
s s
250 250
121 121

s T 7o 7ae 70 oo oo mh  me who 500 s T Ton  7ae 70 oo oo s w0 who 500

Frequency (M) Frequency (M)
site 03cHz20-4Y site 03cHz20-4Y
Condition 3m 91200-02038_220809 HORIZONTAL Condition 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Project 26240304 Project 26240304
SN 28071FDHS00007 SN 28071FDHS00007
Chanrel o Chanrel o
cidx 10 cidx 10
s15_mode 1 s15_mode 0
packer_length 125 packer_length 125

x Oxbebesche y Oxbebesche
P6 Delay P6 Delay
Plane ¥ open Plane ¥ open

Over Liit Readintenns Cable Presmp A/Pos T/Pos Over Linit Readintenns Cable Presmp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Remarkc Freq Level Linit Level Factor  Loss Factor Remarkc
Wiz v/m  db dV/m dow dofm @ @ n  deg Wiz dv/m  d @ e @ @ dee

1 7ers.0 se. w9 .60 1556 .46 1493 pesk 1 renee s .52 359 1555 .46 493 pesk
2 7700 6.t s355 707 1618 872 149 3 peak 2 790 6718 s2ls2 709 1615 872 193 peak
3 wrieo se.40 ado 317 601 39009 189 3 Pesk 3 oo 7.3 4329 314 1595 3900 199 3 Pesk

Mode 18: cidx-10_sts-3_packet length-0

Data: 4

Date: 20221220

2
X § e Mk
m,._,,_f"""ww e TN
73
250
125

Te0 7600 7700, 7800, 7900 G000 Gio0 G200 €300, 8400, 6500
Frequency (MHa)
Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cHY
cidx 10
sts_mode 3
packet_length o
power_hex Oxbebedcbe
P6 Delay
Plane ¥ open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m B dowV/m dBwV  do/m  dB a6 cm  deg
1 7674.00 58.30 44.58 36.60 15.56 38.44 149 3 Peak
2 8018.00 67.40 52.79 37.20 16.17 38.76 149 3 Peak
3 8237.00 58.14 44.05 37.17 16.01 39.09 149 3 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 19:

cidx-11 sts-1 packet length-125

Mode 20: cidx-11_sts-0_packet length-125

Dota Data: 10
) Buvim) Date: 20221220 ) uvimy Date: 20221220
o7 o7
750) 750)
s .
FRr o
62 o D o 62 y MWW“‘“*“’M N\“Mm\,g
" T
800 b 50.0]smsob S
73 73
20) 20)
125 125
S0 7600 7700 7a00 7900 w00 @00 800 800 @400 8500 S0 7600 7700 7800 7900 w00 @00 800 800 @400, 8500
Frecuency (MHs) Frequency (MHs)
site 03CH20-HY site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04 Project 262403-04
SN 2B071FDHS00007 SN 2B071FDHS00007
Chanrel cHo Chanrel cHo
cidx 1 cidx 1
sts_mode 1 sts_mode 0
packet_length 125 packet_length 125
X Oxbebedcbe ¥ Oxbebedcbe
PG Delay PG Delay
Plane ¥ open Plane ¥ open
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz B0V/n b dBv/m oW db/m b B cm  deg Wiz d0V/m b dbuv/m B @ m dee
1 7e7s.00 s9.11 45.39 36.60 15.56 38.48 109 3 Peak 1 7675.00 59.09 45.37 36.60 15.56 38.48 109 3 Peak
2 se19.00 68.61 Sa00 37.20 16.17 38.76 149 3 Peak 2 sensioo 68.42 5379 37.20 1618 38.75 149 3 Peak
3 s192.00 58.84 481 3712 15093 39.02 149 3 Peak 3 sisaee 8.5 45 3713 15.94 3961 149 3 Peak

Mode

21: cidx-11_sts-3 packet length-0

Dot 11
- vate: 20221220
e
754
b
WL
62 bt M’W“‘M
ot e
PPy, S— S
11
254
129
70 7eos. 7ion 700 7906 sodosioo. s &0 sioe 8500
Frequency (M)
site 03CH20-HY
Condition 3m91200-02038_220809 HORIZONTAL
RBW:1000.000KH2 VBW:3000.000KH2 SWT:3.000sec
project 26240304
SN 26071FDHS00007
Channe! cHo
cidx o
sts_mode 3
packet_length 0
power_hex Oxbebesche
PG Delay
Plane ¥ open
Over Linit ReadAntemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Renark
Wiz dBuV/m  db dBuV/m dBuV dB/m  dB  dB  cm deg
1 775,00 462 36.60 15.56 384 149 3 Peak
2 798700 s3.55 .07 1618 3872 109 3 peak
3 a0 476 711 1593 et 19 3 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 22: cidx-12_sts-1_packet length-125

Mode 23: cidx-12_sts-0_packet length-125

Data: 28
) @Buvim) Date: 20221225 Data: 32
) @Bvim) Date: 20221225
L
675
750
750
|
62 o 2|
PRSIy L N 29 e
509 - E— 1 ot ety 3
= s00l e
375
315
250
250
125
125
00 Te00 7700 7800 7900 G000 G100 G200 @00 GADD. G500
Frequency (WHz) o e T 0G0 G0 e o 60
requency (W)
site 03CH20-HY
site 03CH20-HY
ndition HOR] A
Project 403-04 : - RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
Project
00007
cidx bt Channel cHY
wt mode B cidx 12
packet_length 125 ml"f"f " ?25
power_hex Ox3e3e303e packet_leng
PG elay 6 power_hex Ox3e3e303¢
Plane. ¥ open ;lﬁﬂ ":"‘Y \‘/ﬁom
Over Linit ReadAntenna Cable Preamp A/Pos T/Po: n -
Freq Llevel Limit Line Level Factor Loss Factor Remark Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dV/n  dB déw/m B0V dB/m  d8  dB  cm  deg T G EVE E R EE e
Do a Bewn Lo owe s o § e s mes e s s e oo
3 sisa00 s2.49 A7 3701 15.93 ez 156 6 Pesk 2 7993.00 62.43 47.77 3719 1619 38.72 15 6 Peak
3 s197.00 52.60 364 37.11 15.92 39.03 156 6 Peak

Mode

24: cidx-12_sts-3 packet length-0

Data:31
A (@BuVim) Date: 20221226
o7
75
625 e
e
P b 2
00 R
a1
250
125
%00 7600 7700 7800, 7900 600D G100, G200 €300, 8400, 6500
Frequency (MHz)
Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN 28071FDHS00007
Channel cHY
cidx 12
sts_mode 3
packet_length o
power_hex Ox3e3e303e
P6 Delay
Plane ¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuwV/m B dBuV/m dBuV dB/m  d8  d8  cm  deg
1 7668.00 3819 36.57 15.54 38.44 156 6 Peak
2 7988.00 47.06 37.18 16.19 38.72 156 6 Peak
3 819400 38.66 37.11 15.93 39.62 156 6 Peak
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO5 UWB Bandwidth
Mode 25: cidx-9_sts-1_packet length-125 Mode 26: cidx-9_sts-0_packet length-125

Date3 Datme
s gBm) Date: 20221220 1 @B Date: 20221220
o3 o3
154 154
>
62 62 e R w‘wg
0O s0q |
213 213
24 24
121 121
G0 oion eab 60 oo G0 oo 67D @00 6906 7000 G0 oion 620 %0 oA, Geoo 70 wen 600 7000
Freavency () Freqvency ()
site 03CH20-HY site 03CH20-HY
Condition 3m91200-02038_220809 HORIZONTAL Condition 3m91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04 Project
SN 2B071FDHS00007 SN 2B071FDHS00007
Chane! s Chane! s
cid B cid 9
sts_mode 1 sts_mode
packet_length 125 packet_length 125
power_hex Oxfiffdatf power_hex Oxfiffdatf
PG Delay 28 PG Delay 28
Plone Zopen Plone Zopen
Over Linit ReadAntema Cable Preamp A/Pos T/Pos Over Linit ReadAntema Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBV/m  dB @/ W dBfm @8 @8 deg Wiz dBV/m  dB @/ G dBfm @8 @8 deg
1 6169.00 58.45 .78 .28 1007 W - Peak 1 ere0 57.09 4641 328 1018 W - o Peak
2 eassleo esal S6.07 35.65 1456 37.57 -  peak 2 ewsoleo 67.08 sag2 3524 w57 75 -  peak
3 emsiee 5910 4600 .00 1085 3775 - Peak 3 emsiee 5768 a5y 00 1482 773 - - Peak

Mode 27: cidx-9_sts-3_packet length-0

Data:
A @Buvim) Date: 20221220

2
625 Y eyt fedosdnrt T

e — T

000 G100 6200 6300 6400 6600. 6600, G700 G800 6900 7000
Frequoncy (MH2)

Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cH5
cidx 9
sts_mode 3
packet_length o
power_hex Oxffrfdaff
P6 Delay
Plane Z open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wiz dBuV/n  dB dBuV/m dBw dB/m @B dB  cm  deg

1 6l67.00
2 652100
3 6739.00

47.72 30.23 14.17 37.74
55.77 35.43 14.59 37.56
45.81 36.00 14.85 37.75 -
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 UWB Bandwidth

Mode 28: cidx-10_sts-1_packet length-125

Mode 29: cidx-10_sts-0 packet length-125

Data: 13
A gBuvim) Date: 20221220

2
o2l S W‘M,MM&B

000 G100 6200 6300. 6400, 00 6700 6800, 6900 7000

w500 o
Froquoncy (MH2)

Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cH5
cidx 10
sts_mode 1
packet_length 125
| OxfFrfdaff
P6 Delay
Plane Z open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wiz dB.V/n  dB dBuV/m dBuV dB/ @B a8 o deg

1 6l67.00 57.23
2 6489.00 67.18
3 6739.00 58.14

46.57 30.23 14.17 37.74
54.93 35.23 14.57 37.55
45.04 36.00 14.85 37.75

Data: 15
A gBuvim) Date: 20221220

000 G100 6200 6300 6400, 00 6700 6800, 6900 7000

TG
Froquoncy (MH2)

Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Project 262403-04
SN 28071FDHS00007
Channel cH5
cidx 10
sts_mode 0
packet_length 125

| OxfFrfdaff
P6 Delay
Plane Z open

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Level Factor Loss Factor Remark

Wiz dBV/n  dB aBu

a5/ @ a8 o dee

1 sls7.00 57.22
2 6498.00 66.82
3 6729.00 56.74

46.60 30.21 14.16 37.75
54.49 35.29 14.58 37.54
43.65 36.00 14.83 37.74

Mode 30: cidx-10_sts-3_packet length-0

A @Buvim) Date: 20221220

2
625 1 APV e -
" —

R =

-

000 G100 6200 6300 6400, G600 G700 Ge00 6900 7000

5500,
Frequoncy (MH2)

Site 03CH20-HY
Condition 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 28071FDHS00007
Channel cH5
cidx 10
sts_mode 3
packet_length o
power_hex Oxffrfdaff
P6 Delay
Plane Z open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wiz dBuV/n  dB dBuV/m dBw dB/m @B dB  cm  deg

1 6177.00 62.18
2 64%.00 68.11
3 6719.00 58.72

5147 34.25 14.19 37.73
55.85 35.24 14.57 37.55
45.64 36.00 14.81 37.73 -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO5 UWB Bandwidth
Mode 31: cidx-11_sts-1_packet length-125

Mode 32: cidx-11_sts-0_packet length-125

Dota: 21 Dota:23
) Buvim) Date: 20221220 ) @Bvim) Date: 20221219
o7 o7
750) 750)
625 4 mewww’» el 624 ot apariem M g
S i o %
nl,
500 - e 50 —
-~ ik —— —
73 73
20) 20)
125 125
G0 G100 G200 6300 6400 600 6600 6700 GA0D 6900, 7000 G00 G100 G200 6300 6400 600 6600 6700 GA0D 6900, 7000
Froquency (Wiz) Froquency (Wiz)
site 03CH20-HY site 03CH20-HY
Condition 3m 9120D-02038_220809 HORIZONTAL Condition 3m 9120D-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04 Project 262403-04
SN 2B07IFDHS00007 SN 2B07IFDHS00007
Channel CHS Channel CHS
cidx 1 cidx 1
sts_mode 1 sts_mode o
packet_length 125 packet_length 125
"t Oxffffdaff "t Oxffffdaff
P& Delay PG Delay
Plane Z open Plane Z open
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
T Wiz dBV/m  dB dBuV/m dBW dB/m  dB @B cm deg T Wiz dBV/m  dB dBuV/m dBW dB/m  dB @B cm deg
1 eree .37 49.66 34.25 14.19 37.73 Peak 1 ee.00 57.15 46.47 3420 1018 37.78 Peak
2 esa.00 69.52 57.06 35.43 1459 37.56 Peak 2 656,00 67.08 Sa.60 35.40 1459 37.55 Peak
3 67900 59.74 46.66 36.00 14.80 37.72 Peak 3 ems.ee s1.75 4466 36.00 14.82 37.73 Peak

Mode 33: cidx-11_sts-3 packet length-0

Dota: 25
) uvim) Date: 20221220
o7
730
2
bbbt
625 5
L
e
509 M»)f ]
73
250
125
G00 G100 G200 6300 6400 Ge00_ 6600 6700 GR0D 6900 7000
Frequency (Miz)
site 03CH20-HY
Condition 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 262403-04
SN 2B071FDHS00007
Chanrel s
cidx 1
sts_mode 3
packet_length 0
power_hex OxFfrdaft
PG Delay
Plane Zopen
Over Linit Readintenna Cable Preamp A/Pos T/Pos
freq level Limit Line Level Factor Loss Factor Remark
Wiz BV/n B dBv/m oW d/m  d8 4B cm  deg
1 es.ee 48.28 3425 14.18 37.7
> es1.00 56.17 35.43 1459 37.56
3 entee 45.90 36.00 14.82 37.73  ---
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 UWB Bandwidth

Mode 34: cidx-12_ sts-1 packet length-125

Mode 35: cidx-12_sts-0_packet length-125

Data:20

) uvim) Date: 20224220
BE
750 .

" s
625 WWMM W‘*&J
A o,
0 i ks
Bz
250
125
00 6100 G200 G300 6400 G500 6600 G700 GB00. 6900, 7000
Frequency (Wiz)
site 03CH20-HY
Condition 3m 9120D-02038_220809 HORTZONTAL
RBW:000.000KHz VBW:3000.000KHz SWT:3.000sec
Project
SN 2B071FDHS00007
Channel CHS
cidx 12
sts_mode 1
packet_length 125
power_hex OxFrffdaff
P6 Delay 28
Plane Z open
Over Linit Readintenna Cable Preamp A/Pos T/Pos

Freq level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m B dBuV/m dBuV dB/m  dB  dB m deg
1 ew7s.00 59.49 48.80 34.25 14.18 37.72 - - Peak
> ea95.00 69.10 $6.79 35.27 1458 37.54 - -~ Peak
3 ems.ee 59.19 6,10 36.00 14.81 37.72 - - Peak

Data: 31
1 (0B

Date: 20221220

S T R
[

S .

000 6100 6200 6300 6400,

Site
Condition

Project
E

sts_mode
packet_length
power_hex

P6 Delay
Plane

Freq
Wiz
1 6191.00

2 6495.00
3 6697.00

G500 G600 6700, 6aoo.
Frequency (MH2)

03CH20-HY

3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

2B071FDHS00007
CH5

12

125
Oxffffaff
28

Zopen

Over Linit
Linit  Line

ReadAntenna Cable Preanp A/Pos
Level Level Factor  Loss Factor

@BuV/m  db dBwV/m dBw dB/m B d8  cm

59.93
68.96
59.15

49.17
56.65
15.09

34.28
35.27
36.00

14.21
14.58
14.78

900, 7000

Remark

- Peak
- Peak
- Peak

Mode

36: cidx-12_sts-3 packet length-0

Dat: 33

Date: 20221220

373
25|
125
000 6100,
Condition
Project
SN
Channel
cidx
sts_mode
packet_length
power_hex
P6 Delay
Plane
Freq
Mz
1 6146.00
2 6521.00
3 6739.00

5200 6300 6400, 0. Ge00. G700 G800 6900 7000
Frequency (MHz)
£03CH20-HY
+ 3m 91200-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
+262403-04
+ 2B071FDHS00007
cHp

12
13

0

- Oxfffdaft
:Zopen

Over Linit
Limit  Line

ReadAntenna
Level Factor

Cable Preanp A/Pos
Loss Factor

T/pos

@BuV/m B dBuV/m B db/m  dB  dB  cm  deg

57.83
68.71
57.72

47.25
56.25
44.62

34.19
35.43
36.00

1414 37.75
14.59 37.56
14.85 37.75
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR262403-04H

CH09 UWB Bandwidth
Mode 37: cidx-9_sts-1 packet length-125 Mode 38: cidx-9_sts-0 packet length-125

Datacs
) @uvim) Dot 20221243 2 By Dot 20221243
Lz Lz
750 750
2 2
625 e a2 e o
L i Mu N IR e
s00} s o 500
EE EE
250 250
125 125
0 70 706 7a00 7900 w600 E00 6200 @00 06 &0 0 7en 706 7a00 7900 G0 GO0 620 @00 00 g0
Froquency (wiz) Froquency (wiz)
$03CH20-HY $03CH20-HY
Condition +3m 91200-02038_220809 VERTICAL Condition +3m 91200-02038_220809 VERTICAL
Project +262403-04 Project +262403-04
SN + 2B071FDHS00007 SN + 2B071FDHS00007
Chanrel scHo Chanrel scHo
cidx 9 cidx 9
sts_mode i sts_mode :
packer_length 125 packer_length 125
power_hex  Oxfefecote power_hex  Oxfefecote
PG Delay i28 PG Delay i28
Plane :Zopen Plane :Zopen
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Renark Freq Level Limit Line Level Factor Loss Factor Renark
Wiz d5V/m 4B dBuV/m  dow/ do/m 4B 5 cm  deg Wiz d5V/m 4B dBuV/m oW/ do/m B b cm  deg
1 763100 55.9 - - aus1 3.6 15.42 341 100 29 Peak 1 7632.00 55.75 - - a2.25 3.6 15.42 3841 100 29 Peak
2 796100 65.76 - 5113 37.16 16.18 3871 100 29 Peak 2 796100 65.40 - 50.77 37.16 16.18 3871 100 29 Peak
3 sre0 5577 468 37.17 ls.el 39.09 1o 29 Peak 3 a0 5571 4166 37.12 15.94 3901 1o 29 Peak

Mode 39: cidx-9_sts-3 packet length-0

Data:s.

1 (g Date: 20221213
s75)
750

Hessah
625) = . S,
P el
s00f e
3750
250)
125
500 7600 7700 7900, 7900 8000 G100 6200 6300, 8400, 6500
Frequency (Miz)
Site 03CH20-HY
Condition 3m 91200-02038_220809 VERTICAL
Project 26240304
SN 28071FDHS00007
Channel cHo
cidx 9
sts_mode 3
packet_length o
power_hex Oxfefecofe
PG Delay 28
Plane Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Linit Line Level Factor Loss Factor Remark

MHz dBWV/m ~ dB dBuV/m dBuW dB/m  d8  dB  cm  deg
1 763200 55.75 - - 42.28 36.46 15.42 38.41 100 29 Peak
2 7981.00 65.41 - 37.16 16.18 38.71 108 29 Peak
3 8224.00 55.47 - 37.15 15.98 39.67 108 29 Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 40: cidx-10_sts-1 packet length-125

Mode 41: cidx-10_sts-0 packet length-125

Date:2022:42:21

| uon

s o
oy o 20221213 e
s s
5 5
2
0 p— " 0
|t N
] et

sonl e b s
4 4
2 2
s s

T T T e e e B e o7

o )
sie JoscHa04Y se
Condition 53120, 02038_220809 VERTICAL Condition
project {262403.04 project
S 2Bo71FoHs00007 N
Cramel i Cramel
i o i
sts_mode i1 sts_mode
pocker Jergth s pocker Jergth
powtr hex {ontetecote powtr hex
7o bely o 7o bey
Hone Zopen Yo
e Lintt Readintema Cable Presmp A/Pos T/Pos
Freq Level Lints 'time Loved Fator " Lors Foctor Remark freq

R R T R T =
1 L se.s - C w6 a5 sz a0 29 pesk 1 e
3 Taee s s o deas we dm 1 re Fs
5 e sees Do w1 159 wior 1m0 20 rem 5 e

00,

7

2
sy NW%L
S,
00 7900

so00,
Froquoncy (miz)

00 G20 @00 B0 8500

@uv/m

55.36 -
65.36 -

£03CH20-HY
+3m 91200-02038_220809 VERTICAL
+262403-04
+2BO7IFDHS00007
scH
<10
<125
< Oxfefecofe
28
+Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line level Factor Loss Factor Remark
OB BV/m BV dB/m B B cm deg
- 4194 36.44 1538 3840 100 29 Peak
50.73 37.16 16.18 38.71 100 29 Peak
41559 37.10 15.92 39.03 100 29 Peak

55.58

Mode 42: cidx-10_sts-3 packet length-0

Dataz13

) Dote 2022:42.43
w75
750

s
625 B e i, i
B,
P — R e
573
250
123
00 700 7700 7000 7900 0000 GO0 G200 GO0 600 800
Frequency iz
site 03CH20-HY
Condition 3m91200-02038_220809 VERTICAL
Project 26240304
SN 28071FDHS00007
Chanrel crio
cide 10
sts_mode 3
packet_length o
power_hex Oxfefecofe
PG Delay 28
Plane Zopen
Over Linit Readantenna Cable Preamp A/Pos T/Pos

Freq Level Linit Line Level Factor Loss Factor Renark

WAz GBuV/m  dB dBuV/m dBu d8/m @B dB  cm  deg
1 7640.00 58.54 - 5.2 36.48 15.45 3.4l 100 29 Peak
2 so1sle0 66.56 - 20 1617 3875 10 29 Peak
3 20800 56.83 - 1554 39064 100 29 Pesk
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 43: cidx-11_sts-1 packet length-125

Mode 44: cidx-11_sts-0 packet length-125

Data: 17 Data: 19
A (@Buvim) Date: 20221221 A (@Buvim) Date: 20221221
o5 o5
750 750
2
625 v o o, 625 -
1 e P2 PO
500 s 500]
75 75
250 250
125 125
00 7600 7700 7800 7900 000 G0 G200 300 GAGD 8500 00 7600 7700 7800 7900 8000 B0 G200 300 GAGD 8500
Froquoncy (miz) Froquoncy (miz)
site £03CH20-HY site £03CH20-HY
Condition +3m 91200-02038_220809 VERTICAL Condition +3m 91200-02038_220809 VERTICAL
Project +262403-04 Project +262403-04
SN +2BO7IFDHS00007 SN +2BO7IFDHS00007
Channel scH Channel scH
cidx B cidx Bl
sts_mode ‘1 sts_mode :
packet_length 1125 packet_length <125
power_hex < Oxfefecofe power_hex < Oxfefecofe
PG Delay. 28 P6 Delay 28
Plane +Z open Plane +Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line level Factor Loss Factor Remark Freq Level Limit Line level Factor Loss Factor Remark
Wiz dBuV/m B dBuV/m BV dB/m B 4B cm  deg Wiz dBuV/m B dBuV/m BV da/m B 4B cm  deg
1 7613.00 56.91 - - 4351 36.43 1535 3839 100 29 Peak 1 762000 55.61 - - 42.16 36.05 15.40 38.40 100 29 Peak
2 79%.00 65.48 - 50.82 3719 16.20 38.73 100 29 Peak 2 797800 65.39 - 50.77 37.16 16.17 38.71 100 29 Peak
3 sas.00 5555 4149 37.15 15.98 39.07 100 29 Peak 3 819100 55.86 4183 37.12 15.93 39.62 100 29 Peak

Mode 45: cidx-11_sts-3_packet length-0

o
Py sl by
LT AN
00| LN
-+
-1
“+
power_hex Oxfefecofe
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 UWB Bandwidth

Mode 46: cidx-12_sts-1 packet length-125

Mode 47: cidx-12_sts-0 packet length-125

) Date: 20221243

s
ey 2
M

“"‘"’““WW..

out:25
10
Iz
750
a2
snn‘,/
a1
250
124
T
site
Conditon
Project
EY
Chamnel
cidx
sts_mode
packe?_length
power_hex
PG Delay
Plane
freq
—
1 7e.00
> 76
3 esle

TI00. 7. 7900 @00 W00 6200 G0  8A00 8500
Froquoncy (miz)

£03CH20-HY

+3m 91200-02038_220809 VERTICAL

+262403-04

+2BO7IFDHS00007

scH

12

i1

1125

< Oxfefecofe

28

+Z open

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
@aV/m B BUV/m dBaV dB/m  dB B cm deg
58.34 - - 4479 36.50 15.47 3842 100 29 Peak
68.26 - 53.63 3716 16.18 38.71 100 29 Peak
59.01 4499 37.15 15.95 38.99 100 29 Peak

Data: 26
A (@Buvim)

Date: 20224243

00 7600 7700,

site
Condition

Project
SN

sts_mode
packer_length
power_hex
PG Delay
Plane.

Freq Level

Wz dBuV/m

1 761300 57.55 -
2 7982.00 67.18 -

+262403-04
+2BO7IFDHS00007
scH
12
<125
< Oxfefecofe
28
+Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line level Factor Loss Factor Remark
OB BV/m BV dB/m B B cm deg
44.05 36.09 15.06 38.42 100 29 Peak
52.55 37.16 16.18 38.71 100 29 Peak
4313 37.15 15.9 38.99 100 29 Peak

3 w70 57.25

7a00. 7900,

£03CH20-HY
+3m 91200-02038_220809 VERTICAL

o,
Froquoncy (miz)

00 a0, @00 g0 500

Mode 48: cidx-12_sts-3 packet length-0

Datm 27

1ot Date: 0221213
ars
750

2
o2 ot el
e N
- i /M
ars)
250
s
0 To0n 700 a0 7900 0000 00 600 @00 w0 60
Freavency iz
Site 03CH20-HY
Condition 3m 9120D-02038_220809 VERTICAL
Project 26240304
SN 28071FDHS00007
Channel s
cide 2
sts_mode 3
packet_length o
power_hex Oxfefecofe
PG Delay 28
Plane. Zopen
Over Linit Readintenna Cable Preamp A/Pos T/Pos

Freq Level Liit Line Level Factor Loss Facton Remark

WAz GBuV/m  dB dBuV/m dBu d8/m @B dB  cm  deg
1 76%0.00 55.85 - - 4237 %.46 15.42 3880 100 29 Peak
> 79700 65.39 - S s076 7.7 168 3872 100 29 peak
3 e2.00 5539 - 437 712 1595 39005 100 29 Peak
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

3.3 Technical requirements for hand held UWB systems

3.3.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it
is sending information to an associated receiver. The UWB intentional radiator shall cease transmission
within 10 seconds unless it receives an acknowledgement from the associated receiver that its
transmission is being received. An acknowledgment of reception must continue to be received by the
UWSB intentional radiator at least every 10 seconds or the UWB device must cease transmitting.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedure

Follow the test step as below:

1. Turn on both EUT and companion receiver.

2 Set the EUT to TX mode, and EUT starts polling.

3.  Setthe companion receiver to associate EUT and EUT starts to transmit.
4. Disable the RX function of the companion receiver to disassociate the EUT.
5 Check if EUT stop transmitting once step 4 is made.

3.3.4 Test Setup

= Y

OO0 - -

EUT

Spectrum Analyzer
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FAX : 886-3-327-0855 Issue Date . Mar. 08, 2023

Report Template No.: BU5-FR15F Version 1.0 Report Version 1 02



samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

3.3.5 Test Result

Plot 1

Spectrum Analyzer 1
Swept SA ﬁ

KEYSIGHT Ir\lpul: ,RF Input Z: 50 O #Atten: 0 dB PNO: Fast Avg Type: Power (RMS) g 4 Select Marker
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 171 M Marker 3
>~ |nlign: Off Freq Ref: Int (S) IF Gain: High Trig: Free Run EsEr
Sig Track: Off ANNNNN

Marker Time
1 Spectrum Mkr3 26.81s 26.8118 s
Scale/Div 10 dB Ref Level 86.99 dBpV 40.51 dBpv

Marker Mode

Peak
Search

Normal Pk Search

Config
Delta (4)

Properties
Fixed

Marker
off Function

Marker—
Delta Marker

Span 0 Hz| (Reset Delta)
Sweep 40.0 s (4000 pts)| viarker Table Counter

Center 8.000000000 GHz

5 Marker Table v On
Off

Mode Trace Scale X Y Function Function Width Function Value Marker Settings
[\ 1 t 6.947s  38.88dBpV < Diagram
N 1 t 13.11s  40.51 dBpV

|\ 1 t 26.81s _ 40.01dBuV All Markers Off

Couple Markers

D M ? e

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: Disable the TX function of EUT. EUT stops transmitting and polling.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR262403-04H

Plot 2

Spectrum Analyzer 1 +
Swept SA
KEYSIGHT [nput RF

Coupling: DC
RL Align: Off

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

#Atten: 0 dB PNO: Fast

Gate: Off

1 Spectrum

Scale/Div 10 dB Ref Level 86.99 dBuV

1A2

Center 8.000000000 GHz
Res BW 8 MHz

5 Marker Table A
Mode Trace Scale X Y

A2 1 t (8 21.26 ms (A) 0.7040 dB
N i i 2244 ms _ 51.54 dBuV

Function

Dec 27, 2022 |,
8:56:01 PM

=9~ l?

IF Gain: High
Sig Track: Off

o

Select Marker
M Marker 2
ANNNNN

Marker Time
Mkr2 224 .4 ms
51.54 dBpV

Marker Mode

Marker

Avg Type: Power (RMS)|1(2 4
Avg|Hold: 1/1
Trig: Free Run

Peak
Search

Pk Search
Config

Normal

Delta (&)

Properties
Fixed

Marker
off Function

Delta Marker

(Reset Delta)
Marker Table

On

off
( arker Settings
Diagram
All Markers Off

Couple Markers
On
Off

Marker—

Span 0 Hz
Sweep 500 ms (4000 pts)

Counter

Function Width Function Value

and stops transmitting, but continues polling.

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver

Plot 3

3 e

‘Seicct Marker

Ref Level 56,99 dByV

ININENRER S NIRRT

Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
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e% FCC RADIO TEST REPORT Report No. : FR262403-04H

SPORTON LAB.

3.4 Peak Power Measurement

3.4.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHz

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

Il Peak Power Measurement

Il Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

Il Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.

B Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.

O Frequency of max peak power is pre-located:
The span bandwidth is continuously reduced to find the worst frequency. Once the worst frequency
is found the setting of spectrum analyzer is set as below:
Central frequency: Worst frequency point
+  Span: Zero span
+  RBW: 40MHz
. VBW: 40MHz
. Detector: Peak detector
«  Trace: Max hold

3.4.4 Test Setup

Peak Power Measurement

RX Antenna

’. “v T ]l_ -

1~4m

.Y

Metal Full Soldered Ground Plane
NN 00
Spectrum Analyzer / Receiver
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

3.45 Test Result of Peak Power Measurement

Peak Measurement Result

Test Mode | Freq. (MHz) (dEéEi\?}rc:]) EI(QC:E?%";”Z LFr::Itp(sc(i)g%) Margin (dB) | Result [E;)\l/]
1 7982 90.61 -4.62 0 -4.62 Pass H
2 7982 90.54 -4.69 0 -4.69 Pass H
3 7861 83.17 -12.06 0 -12.06 Pass H
4 7980 90.82 -4.41 0 -4.41 Pass H
5 7981 90.64 -4.59 0 -4.59 Pass H
6 7865 83.16 -12.07 0 -12.07 Pass H
7 7988 90.69 -4.54 0 -4.54 Pass H
8 7984 90.83 -4.40 0 -4.40 Pass H
9 7863 83.40 -11.83 0 -11.83 Pass H
10 7985 90.76 -4.47 0 -4.47 Pass H
11 7985 90.78 -4.45 0 -4.45 Pass H
12 7923 83.65 -11.58 0 -11.58 Pass H
13 7992 91.62 -3.61 0 -3.61 Pass H
14 7989 91.65 -3.58 0 -3.58 Pass H
15 8050 82.90 -12.33 0 -12.33 Pass H
16 7993 91.53 -3.70 0 -3.70 Pass H
17 8000 91.26 -3.97 0 -3.97 Pass H
18 8051 83.10 -12.13 0 -12.13 Pass H
19 7989 91.58 -3.65 0 -3.65 Pass H
20 7986 91.60 -3.63 0 -3.63 Pass H
21 7987 82.87 -12.36 0 -12.36 Pass H
22 8002 84.17 -11.06 0 -11.06 Pass H
23 7997 84.00 -11.23 0 -11.23 Pass H
24 8055 76.99 -18.24 0 -18.24 Pass H
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

Peak Measurement Result

Test Mode | Freq. (MHz) ( dEéEi\(j}g]) Eglgf’r?r’;")“z LFnIiItP(?g%) Margin (dB) | Result [Il-DI?\ll]
25 6493 92.16 -3.07 0 -3.07 Pass H
26 6496 91.00 -4.23 0 -4.23 Pass H
27 6546 83.03 -12.20 0 -12.20 Pass H
28 6490 92.53 -2.70 0 -2.70 Pass H
29 6487 92.13 -3.10 0 -3.10 Pass H
30 6550 83.22 -12.01 0 -12.01 Pass H
31 6495 92.35 -2.88 0 -2.88 Pass H
32 6494 91.11 -4.12 0 -4.12 Pass H
33 6489 83.76 -11.47 0 -11.47 Pass H
34 6486 92.54 -2.69 0 -2.69 Pass H
35 6488 91.16 -4.07 0 -4.07 Pass H
36 6552 83.56 -11.67 0 -11.67 Pass H
37 7989 88.18 -7.05 0 -7.05 Pass H
38 7992 88.48 -6.75 0 -6.75 Pass H
39 8049 80.58 -14.65 0 -14.65 Pass H
40 7986 88.08 -7.15 0 -7.15 Pass H
41 7995 88.15 -7.08 0 -7.08 Pass H
42 8053 80.32 -14.91 0 -14.91 Pass H
43 7990 88.43 -6.80 0 -6.80 Pass H
44 7987 88.23 -7.00 0 -7.00 Pass H
45 8048 80.33 -14.90 0 -14.90 Pass H
46 7992 88.25 -6.98 0 -6.98 Pass H
47 7986 88.13 -7.10 0 -7.10 Pass H
48 8050 80.82 -14.41 0 -14.41 Pass H

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Measurement worst emissions of receive antenna polarization.
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 1: cidx-9 sts-1 packet length-125

Mode 2: cidx-9 sts-0 packet length-125

Data: 1

Date: 20221222

PEAK_POWER

T ]

500 7600, 7700,

site
Condition
Project

EUT

Channel

cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level
Mz dBuV/m

1 7982.00 9%0.61

7600, 7900 G000 100 6200 6300 8400, 8500
Frequency (M)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

cHo

°

1

125
OxBeBe748e
28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

.62 95.23 75.98 37.16 16.18 38.71 - - Peak

Data:2
1 (@BuVim)

Date: 20221222

PEAK_POWER

500 7600, 7700,

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 7982.00 9%0.50

7600, 7900 G000 100 6200 6300 8400, 8500
Frequency (M)

03CH20-HY

PEAK_POWER 3m 91200-02038_220809 HORLZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

cHo

9

0

125
OxBeBe748e
28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

.69 95.23 75.91 37.16 16.18 38.71 --- - Peak

Mode 3: cidx-9_sts-3 packet length-0

Data:3
1 (6BuVim)

Date: 202212.22

PEAK_POWER

et eport ]

1
R S e
s VRO

500 7600, 7700,

site
Condition

Project

st
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 7s6L.00 83.17

7600, 7900 G000 100, 6200 6300 8400, 8500
Freauency (M)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B071FDHS00007

cHo

°

3
0
OxBeBe748e

8
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

12.06 95.23 68.75 37.00 16.03 38.61 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 4: cidx-10_sts-1 packet length-125

Mode 5: cidx-10_sts-0 packet length-125

1 7980.00 9%0.82

Data:4
1 6Buvim) Date: 20221222
pEAK poweR
o
I e S N
803| *//~ \\
669
sasf
01
203
14
S0 7e0n 7700 7aGG 7900 @0 E00 200 &0 o0 8500
Frequency (Wiz)
site 03CH20-HY
Condition PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
Project 262403-02
Ut 2B071FDHS00007
Channel CHY
cidx 10
sts_mode 1
packet_length 125
power_hex 0OxBeBe748e
PG Delay 28
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBu/m B dBuV/m dBV dB/m  dB  d8  cm  deg

-a.41 95.23 76.19 37.16 16.18 38.71 - - Peak

Date: 20221222

PEAK_POWER

500 7600 7700,

site
Condition

Project
EUT

Channel

cidx
sts_mode,
packet_length

power_hex
P6 Delay

Freq Level

@B dBuV/m B  dB/m  dB a8

Mz dBuV/m

1 79100 90.60

7800, 7900 6000 6100, 6200
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02
2B07IFDHS00007
cHo

10
0

125
OxBeBe748e

28

Over Limit ReadAntenna Cable Preamp
Limit Line Level Factor Loss Factor

-4.59 95.23 76.01 37.16 16.18 38.71

00,

AfPos T/pos

w00, 8500

Remark

Mode 6: cidx-10_sts-3 packet length-0

Data: 6
) (@Buvim) Date: 20221222
PEAK_POWER
et
o0 P T i
e .
o R o,
Gl
535
401
204
134
7000, 7900 G000 G100 G200 G300 G400 8500

500 7600, 7700,

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 785.00 83.16

Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-02

2B07IFDHS00007

cHo

10

3

0
OxBeBe748e

8
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

12,07 95.23 68.73 37.00 16.04 38.61 - - Peak

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 7: cidx-11 sts-1 packet length-125

Mode 8: cidx-11 sts-0 packet length-125

1 7988.00 90.69

Data:7
) (@Bavim) Date: 20221222
pEAK poweR
o
R —
003 7 .
o e,
A et
soofi
535
401
203
134
00 700 7700 7800 7900 000 G00 G200 @00, A0 8500
Frequency (Wiz)
site 03CH20-HY
Condition PEAK_POWER 3m 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
Project 262403-02
EUT 2BOTIFDHS00007
Channel cro
cidx 1
sts_mode 1
packet_length 125
power_hex OxBeBe748e
P6 Delay 28
Over Linit Resdintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBu/m B dBuV/m dBV dB/m  dB  d8  cm  deg

.58 95.23 76.04 37.18 16.19 38.72 - - Peak

Data:8
1 (@BuVim) Date: 20221222
PEAK_POWER
03, §
et T
! ///J
’ s ——
669"
535
401
23
134
7800 7900 0000 100 6200 6300 8400, 8500

500 7600 7700,

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 798a.00 90.83

Freauency (MHz)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-02

2B07IFDHS00007

cHo

1
1

125
OxBeBe748e

28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

.49 95.23 76.20 37.17 16.18 38.72 - - Peak

Mode 9: cidx-11_sts-3_packet length-0

Data:o
) (@Buvim) Date: 202242.22
PEAK_POWER
et
1
o0 A fﬂf\/\/\,—\,\‘
[——— L .
6.
535
404
204
134
00 7600 7700, 7000 7900 G000 G100 G200 G300 0400 8500
Freauency (WHz)
site 03CH20-HY
Condition PEAK_POWER 3m 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000000KHz SWT:1.000sec
Project 262403-02
EUT 2B071FDHS00007
Channel cHy
cidx 1
sts_mode,
packet_length 125
power_hex OxBeBe748e
P6 Delay 28
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  d8 B cm  deg
1 7863.00 83.40 -11.83 95.23 68.97 37.00 16.04 38.61 -  --- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 10: cidx-12_sts-1_packet length-125

Mode 11: cidx-12_sts-0_packet length-125

Date: 20221222

PEAK_POWER

00 7600, 7700,
site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level
T Wz dBuV/m

1 7985.00 9%.76

7800 7900 0000 100 6200 6300 8400, 8500
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007
cHo

12

1

125

OxBeBe748e

28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

-4.47 95.23 76.13 37.17 16.18 38.72 - - Peak

oata 11
1 gBuvim) oate: 20221222
pek_powes
I
L TN
803 — L \
N At SV
el
sas)
a0
209
134
S0 a0 7700 7a00 7900 T )

site
Condition

Project
EUT

Channel

cidx
sts_mode,
packet_length

power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 7985.00 9%.78

000
Freauency (MHz)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-02

2B07IFDHS00007

cHo

12
o

125
OxBeBe748e

28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

a.45 95.23 76.15 37.17 16.18 38.72 - - Peak

Mode 12: cidx-12_sts-3 packet length-0

Data: 12
) (@BuVim)

Date: 20221222

PEAK_POWER

o™

et

:
T P e
s S

500 7600, 7700,

site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay
Freq Level

Mz dBuV/m

1 7923.00 83.65

7600, 7900. G000 100 6200 6300 8400, 8500
Frequency (M)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

cHo

12

3

0
OxBeBe748e

8
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

1158 95.23 69.15 37.05 16.11 38.66 -  --- Peak

TEL : 886-3-327-0868
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 13: cidx-9_sts-1 packet length-125

Mode 14: cidx-9 sts-0 packet length-125

Data: 1

Date: 20224226

PEAK_POWER

R TR

00 7600, 7700,
site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level
T Wz dBuV/m

1 7992.00 91.62

7800 7900 6000 100 6200 6300 8400, 8500
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-04
2B07IFDHS00007

°

1

125

OxbebeSche

16

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

361 95.23 76.97 37.18 16.19 38.72 - - Peak

Data:2
1 (@BuVim)

Date: 20224226

PEAK_POWER

m/
-

00 7600 7700, 7000 7900 8000 G100 G200 G300 G400 8500
Frequency (WHz)

site 03CH20-HY

Condition PEAK_POWER 3 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

Project 262403-04

EUT 2BOTIFDHS00007

Channel

cidx 9

sts_mode, o

packet_length 125

power_hex Oxbebedche.

P6 Delay 16

Over Limit ReadAntenna Cable Preamp
Freq level Limit Line Level Factor Loss Factor

Mz dBuV/m 8 dBuV/m dB.V dB/m B B

1 7989.00 91.65 -3.58 95.23 77.e0 37.18 16.19 38.72

AfPos T/pos
Remark

Mode 15: cidx-9_sts-3 packet length-0

Data: 3
) (@Buvim) Date: 202212.26
PEAK_POWER
et
1
o0 e
et Tt T
o™ T R S —
aogf
535
404
204
134
00 7600 7700, 7000 7900 G000 G100 G200 G300 0400 8500

site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay
Freq Level

Mz dBuV/m

1 sese.00 82.90

Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-04

2B071FDHS00007

cHo

9

3
0
Oxbebe9che

6
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

12.33 95.23 68.38 37.20 16.13 38.81 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 16: cidx-10_sts-1_packet length-125 Mode 17: cidx-10_sts-0_packet length-125

Data: 4 Data: 5
) (@Bavim) Date: 202242.27 ) (@Bavim) Date: 202212.26
PEAK_POWER PEAK_POWER
o T— et
A T
e -~ N
e et ~
a0 P \w\w 603 et A~
T e ]| T ..
6. 66|
535 535
401 401
26 26
134 134
00 7600 7700, 7000 7900 G000 G100 G200 G300 G400 8500 00 7600 7700, 7000 7900 G000 G100 G200 G300 G400 8500
Frequency (WHz) Frequency (WHz)
site 03CH20-HY site 03CH20-HY
Condition PEAK_POWER 3 91200-02038_220809 HORIZONTAL Condition PEAK_POWER 3 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
Project 262403-04 Project 262403-04
EUT 2BOTIFDHS00007 EUT 2BOTIFDHS00007
Channel Channel
cidx 10 cidx 10
sts_mode, 1 sts_mode, o
packet_length 125 packet_length 125
power_hex Oxbebedche. power_hex Oxbebedche.
P6 Delay 16 P6 Delay 16
Over Linit ReadAntemna Cable Preamp A/Pos T/Pos Over Linit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dBW/m  dB dBuV/m dBWV  dB/m  dB  d8  cm  deg T WAz dBuV/m B dBuV/m B dB/m B dB  cm  deg
1 7993.00 91.53 -3.70 95.23 76.87 37.19 16.19 38.72 -  --- Peak 1 8000.00 91.26 -3.97 95.23 76.59 37.20 16.20 38.73 -  --- Peak

Mode 18: cidx-10_sts-3 packet length-0

Date: 2022.42.27

PEAK_POWER

e TN
]

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 sesi.eo 83.10

500 7600 7700 7800, 7900 G000 100, 8200 6300 6400, 8500

Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-04

2B071FDHS00007

cHo

10

3

0
Oxbebe9che

6
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

12,13 95.23 68.58 37.20 16.13 38.81 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RAD

IO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 19: cidx-11_sts-1_packet length-125

Mode 20: cidx-11_sts-0_packet length-125

site
Condition
Project

EUT

Channel

cidx
sts_mode,
packet_length

power_hex
P6 Delay

Freq Level
Mz dBuV/m

1 7989.00 91.58

Data:7
1 (@BuVim) Date: 202242.27
PEAK_POWER
. T
- e
P
803 ot \/\‘*‘»«V.
ey
«.wv“’/ Porraann]
669
535
401
23
134
500 7600 7700 7800 7900, B0 6200 6300 GA00. 8500

5000,
Freauency (MHz)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-04
2B07IFDHS00007

1

1

125

OxbebeSche

16

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

3.65 95.23 76.93 37.18 16.19 38.72 - - Peak

Data:8

1 (@BuVim)

Date: 20224227

PEAK_POWER

L

=TT <\\‘/\M~‘"*N~m‘

site

500 7600 7700,

Condition

Project
EUT
Channel
cidx

sts_mode,
packet_length
power_hex

P6 Delay

Freq Level

Mz dBuV/m

1

7986.00 91.60

7800, 7900 0000 6100, 8200
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-04
2B071FDHS00007

1
o

125
OxbebeSche
16

Over Limit ReadAntenna Cable Preamp
Limit Line Level Factor Loss Factor

@B dBuV/m B  dB/m  dB a8

3.63 95.23 76.97 37.17 16.18 38.72

@0, s400. 8500

AfPos T/pos
Remark

Mode 21: cidx-11_sts-3_packet length-0

Data:0

) (@BuVim) Date: 20224227

PEAK_POWER
03,

e
803 e B
R R

JUR ol e —
669
535
01
23
134

7600, 7900 0000 100 6200 6300 8400, 8500

500 7600, 7700,

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 7987.00 82.87

Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-04

2B071FDHS00007

cHo

1

3

0
Oxbebe9che

6
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

S12.36 95.23 68.24 37.17 16.18 38.72 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 22: cidx-12_sts-1_packet length-125

Mode 23: cidx-12_sts-0_packet length-125

Data: 10
) (@Buvim) Date: 202242.27
PEAK_POWER
et
)
a0 = P
S— e —
e .
¥
535
401
26
134
00 7600 7700, 7000 7900 G000 G100 G200 G300 G400 8500
Frequency (WHz)
site 03CH20-HY
Condition PEAK_POWER 3 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Project 262403-04
EUT 2BOTIFDHS00007
Channel
cidx 12
sts_mode, 1
packet_length 125
power_hex 0x3e3e303¢
P6 Delay 16
Over Linit ReadAntemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  d8 B cm  deg
1 8002.00 84.17 -11.06 95.23 69.50 37.20 16.20 38.73 -  --- Peak

Data: 11
1 (@BuVim)

Date: 20224227

PEAK_POWER

=T

B U N

500 7600 7700,

site
Condition
Project

EUT

Channel

cidx
sts_mode,
packet_length

power_hex
P6 Delay
Freq Level

Mz dBuV/m

1 7997.00 84.00

7800 7900 G000 100 6200 6300 8400, 8500
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL

RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-04

2B071FDHS00007

12
o

125
Ox3e3e303¢
16

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

11,23 95.23 69.34 37.19 16.20 38.73 - - Peak

Mode 24: cidx-12_sts-3 packet length-0

Data: 12
) (@Buvim) Date: 2022.42.27
PEAK_POWER
et
o0 1
O Rl I e eV G AN
gl
535
404
204
134
00 7600 7700, 7000 7900 G000 G100 G200 G300 0400 8500
Freauency (WHz)
site 03CH20-HY
Condition PEAK_POWER 3m 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000000KHz SWT:1.000sec
Project 262403-04
EUT 2B071FDHS00007
Channel cHy
cidx 12
sts_mode, 3
packet_length 0
power_hex 0x3e3e303¢
P6 Delay 6
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  d8 B cm  deg
1 8055.00 76.99 -18.24 95.23 62.48 37.20 16.12 38.81 -  --- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Worst frequency Plots

Mode 25: cidx-9_sts-1 packet length-125

Mode 26: cidx-9 sts-0 packet length-125

Data:2
1 (@BuVim)

Date: 20224221

PEAK_POWER

o]

000 6100,

site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay
Freq
T me

1 649300

200 6300 6400, G600 G700 6800, 6900 7000

500
Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02
2B071FDHS00007
5
°
1
125
Oxffffdaff
28
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
@BuV/m  dB dBuV/m dBW d8/m o8 d8  cm  deg

92.16 -3.07 95.23 79.86 35.26 14.58 37.54  ---  --- Peak

Data: 3
) (@Buvim) Date: 202242.20
PEAK_POWER
et
~L T
T ]
o0 -
=
w.,(/ k]
6|
535
404
204
134
000 6100 6200 6300 G400 G500 G600 6700 60D 6300 7000
Freaquency (WHz)
site 03CH20-HY
Condition PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000000KHz SWT:1.000sec
Project 262403-02
EUT 2B071FDHS00007
Channel cH5
cidx 9
sts_mode, o
packet_length 125
power_hex OxfFEfdafe
P6 Delay 28
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  d8 B cm  deg
1 649.00 91.00 -4.23 95.23 78.68 35.28 14.58 37.54 -  --- Peak

Mode 27: cidx-9_sts-3 packet length-0

Data: 5
) @Buvim) Date: 202242:21
PEAK_POWER
o3,
P
a0 B i e e
P —
T m—
[ S—
535
401
204
134
000 6100 6200 6300 6400 G500 G600, 6700 GO0 6300 7000
Frequency (Wiz)
site 03CH20-HY
Condition PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000000KHz SWT:1000sec
Project 262403-02
EUT 2B071FDHS00007
Channel cH5
idx 9
sts_mode, 3
packet_length 0
er| Oxfiffdaft
P6 Delay 8
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  d8 B cm  deg
1 6545.00 83.03 -12.20 95.23 70.43 35.58 14.60 37.58 -  --- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: B

U5-FR15F Version 1.0

Page Number 1 47 of 118
Issue Date
Report Version 1 02
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Worst frequency Plots

Mode 28: cidx-10_sts-1_packet length-125

Mode 29: cidx-10_sts-0 packet length-125

1 619000 92.53

.70 95.23 80.27 35.24 14.57 37.55 - - Peak

1 eas7.00 92.13

Data:7 Data:
) (@Bavim) Date: 2022:42.21 ) (@mavim) Date: 20221222
pEAK poweR pEAK poweR
o o :
o Ol U B -] .
e el P Tl
603 - i 603 . S
M/ et / e
659 659
535 535
401 401
203 203
134 134
00 GO0 G200 G300 GA0O_ 6600 Geon G700 G900, 6900, 7000 00 GO0 G200 G300 GA0O_ 6600 Geon G700 G900, 6900 7000
Frequency (Wiz) Frequency (Wiz)
site 03CH20-HY site 03CH20-HY
Condition PEAK_POWER 3m 91200-02038_220809 HORIZONTAL Condition PEAK_POWER 3m 91200-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
Project 262403-02 Project 262403-02
EUT 2BOTIFDHS00007 EUT 2BOTIFDHS00007
Channel Channel
cidx 10 cidx 10
sts_mode 1 sts_mode o
packet_length 125 packet_length 125
power_hex Oxfiffdaft power_hex Oxfiffdaft
P6 Delay 28 P6 Delay 28
Over Linit Resdintenna Cable Preamp A/Pos T/Pos Over Linit Resdintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
T WAz dBuV/m B dBuV/m B dB/m B dB  cm  deg T WAz dBuV/m B dBuV/m B dB/m B dB  cm  deg
310 95.23 79.89 35.22 14.57 37.55 Peak

Mode 30: cidx-10_sts-3 packet length-0

Data: 11
) (@BuVim) Date: 20224220
PEAK_POWER
03,
1
803 /_V,x_/—\/\/» N
- N,
e R —
669
535
01
23
134
300 6400, G600 G700 6800, 6900 7000

000 6100, 6200,

site
Condition

Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 esse.00 83.22

500,
Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-02

2B071FDHS00007

5

10

3

0
Oxffffdaff

8
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

12,01 95.23 70.60 35.60 14.60 37.58 -  --- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Worst frequency Plots

Mode 31: cidx-11_sts-1_packet length-125

Mode 32: cidx-11_sts-0_packet length-125

Data: 13
1 (@BuVim)

Date: 20224220

PEAK_POWER

",
R e

000 6100, 6200,

site
Condition

Project
EUT
Channel
sts_mode,
packet_length
power_hex
P6 Delay
Freq Level
Mz dBuV/m

1 619500 92.35

300 G400 G500 6600, G700 6800, 6900. 7000
Freauency (MH)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

1
1

125
Oxffffdaft
28
Linit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

.88 95.23 80.04 35.27 14.58 37.54 - - Peak

Data: 14
1 (@BuVim)

Date: 20224220

PEAK_POWER

\”“w,

000 6100, 6200,

site
Condition
Project

EUT

Channel
sts_mode,
packet_length

power_hex
P6 Delay

Freq Level

Mz dBuV/m

1 619000 9111

300 G400 G500 6600, G700 6800, 6900. 7000
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

1
o

125
Oxffffdaft
28
Linit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

-0.12 95.23 78.81 35.26 14.58 37.54 - - Peak

Mode 33: cidx-11_sts-3_packet length-0

site
Condition

Project
EUT
Channel
sts_mode,
packet_length
power_hex
P6 Delay
Freq Level
Mz dBuV/m

1 e4s9.00 83.76

Data: 15
) @Bavim) Date: 20221222
pEAK poweR
o
1
603 e SN
/ e
g
[T e
535
01
253
134
000 G100 6200 6300, G400, G00 6700 6800 Geo0. 7000

500,
Frequency (M)
03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
262403-02

2B071FDHS00007

a5

1

3

0
Oxffffdaff

8
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

11,47 95.23 7L51 35.23 14.57 37.55 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Worst frequency Plots

Mode 34: cidx-12_sts-1 packet length-125

Mode 35: cidx-12_sts-0_packet length-125

Data: 18
1 (@BuVim)

Date: 20221222

PEAK_POWER

T

000 6100,

site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay
Freq
Mz

1 es6.00

200 6300 6400 6500 G600 6700 6800, 6900 7000
Freauency (MH)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02
2B07IFDHS00007
12
1
125
Oxffffdaft
28
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@Bu/m  dB dBuV/m dBW d8/m  d8  d8  cm  deg

92.50 -2.69 95.23 80.30 35.22 1457 37.55  ---  --- Peak

Date: 20224220

PEAK_POWER

e

000 6100, 6200,

site
Condition

Project
EUT

Channel

cidx
sts_mode,
packet_length

power_hex
P6 Delay
Freq Level

Mz dBuV/m

1 648800 91.16

00 6400, 00 G600 6700 6800 6900, 7000
Freauency (MHz)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORIZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B07IFDHS00007

12
o

125
Oxffffdaft

28

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBW  dB/m  dB  d8  cm deg

-a.07 95.23 78.91 35.23 14.57 37.55 - - Peak

Mode 36: cidx-12_sts-3 packet length-0

Date: 20221222

PEAK_POWER

000 6100,

site
Condition
Project
EUT
Channel
cidx
sts_mode,
packet_length
power_hex
P6 Delay

Freq

iz

1 ess2.00

200 6300, 6400 6900 G600 6700 6800, 6900 7000
Frequency (M)

03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 HORLZONTAL
RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

262403-02

2B071FDHS00007

5

12

3

0

Oxffffdaff

8

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
@BuV/m  dB dBuV/m dBW d8/m o8 d8  cm  deg

83.56 -11.67 95.23 70.92 35.61 14.61 37.58  ---  --- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : F

R262403-04H

CHO09 Worst frequency Plots

Mode 37: cidx-9_sts-1 packet length-125

Mode 38: cidx-9_sts-0 packet length-125

Date: 20221221

PEAK POWER]

—
R tentte|

00 700, 7700

Condition
Project
et
cidx
packet_length
power._hex
PG Delay
Freq Lovel
Wiz dBv/m

1 7989.00 85.18

Channel :

7E00 7900 G0 o0 G0 0 GO0 §B00
Froquency (s)
03CHZ0-HY
PEAK_POWER 3m 91200-02038_220809 VERTICAL

50000.000KHz VBW:B0000.000KHz SWT:1.000sec
262403-02

2B071FDHS00007
a9
9
1
Oxfefecofe
28
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m @B 8 cm  deg
7.05 95.23 73.53 37.18 16.19 38.72 100 29 Peak

Date: 20221221

PEAK POWER]

00 7600, 7700

Condition
Project
et
Channel
cidx
packet_length
power._hex
PG Delay
Freq Lovel

Wiz GBV/m

7a00. 7900 700 G200 @00 G0 @00

000
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT-1.000sec
262403-02

+2B071FDHS00007
scHo
9
o
Oxfefecofe
28
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Limit  Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m B 8 cm  deg
675 95.23 73.83 37.18 16.19 38.72 100 29 Peak

1 7992.00 85.18

Mode 39: cidx-9_sts-3 packet length-0

) @Buvim)

Dt 20221221

1
BRSPS

PEAX_POWER]

R S

5007600, 7700,

Condition

Project
EUT

sts_mode
packet_length
power_hex
P6 Delay

Freq Level

Wiz dBuV/m

1 8049.00 80.58

Taon 7900 G000 G100 6200 600 400 6500
Frequency (Hiz)

03CH20-HY

PEAK_POWER 3m 9120002038 220809 VERTICAL

+RBW:50000.000KHz VBW:80000.000KHzZ SWT:1000sec
+262403-02

28071FDHS00007

o

i3

0
Oxfefecofe

8
Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Renark
@ dBV/m oW d8/m @B 4B cm  deg
1865 95.23 66.05 37.20 16.13 38.80 100 29 Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 40: cidx-10_sts-1 packet length-125

Mode 41: cidx-10_sts-0 packet length-125

Data: 4

Date: 20221221

PEAK POWER]

00 700, 7700

Condition
Project
et
Channel
cidx
packet_length
power._hex
PG Delay
Freq Lovel

Wiz GBV/m

1 7986.00 55.08

7a00. 7900 00 G0 w0 G0n  #00

000
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 91200-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT:1.000sec
262403-02

+2B071FDHS00007
scHo

10
1

Oxfefecofe

8
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m @B 8 cm  deg
7.5 95.23 73.45 37.17 16.18 38.72 100 29 Peak

) @Buvim) Date: 20221221
PEAK POWER]
o
7
Py S
803 i S
= .,

o T et in]
T
E
a4
28
14

00 7600, 7700

Condition
Project
et
Channel
cidx
packet_length
power._hex
PG Delay
Freq Lovel

Wiz GBV/m

7a00. 7900 00 G0 w00 e0n #00

E
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT-1.000sec

262403-02
+2B071FDHS00007
scHo
10
0
Oxfefecofe
28
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Limit  Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m B 8 cm  deg
7.8 95.23 73.50 37.19 16.19 38.73 100 29 Peak

1 7995.00 85.15

Mode 42: cidx-10_sts-3 packet length-0

Dtz
) @Buvim)

Dt 20221221

PEAX_POWER]

S—
TN p ]

Condition

Project
EUT

sts_mode
packet_length
power_hex
P6 Delay

Freq Level

Wiz dBuV/m

1 8053.00 80.32

5007600, 7700,

7aon 7900 Goon_ @100 6200 600 400 6500
Frequency (Hiz)

03CH20-HY

PEAK_POWER 3m 9120002038 220809 VERTICAL

+RBW:50000.000KHz VBW:80000.000KHzZ SWT:1000sec
+262403-02

28071FDHS00007

10

i3

0
Oxfefecofe

8
Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Renark
@ dBV/m oW d8/m @B 4B cm  deg
1891 95.23 65.80 37.20 16.13 38.81 100 29 Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR262403-04H

CHO09 Worst frequency Plots

Mode 43: cidx-11_sts-1 packet length-125

Mode 44: cidx-11_sts-0 packet length-125

1 7990.00 85.43

Dot 7
1 By Date 20724221
pex_ powes
0
i
w03 e = RS
g .
Lo ~
w09
B
01
258
1
S0 7en 7o 7en 7Ten_ woo oo mwn oo o 0
Frequency (k)
+03CH20-HY
Condition PEAK_POWER 3m 91200-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT-1000sec
Project 262403-02
T +28071FDHS00007
Channel icHo
cidx 1
5_mo 1
packet_length 5
power._hex oxfefecofe
PG Delay 5
Over Linit Readntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Renark
Wiz GB/n @ da/n G dbm @ @ deg

6.80 95.23 73.78 37.18 16.19 38.72 100 29 Peak

Data:

Date: 20221221

PEAK POWER]

e .

1
R
=

00 7600, 7700

Condition
Project

et

Channel

cidx
packet_length
power._hex
PG Delay

Freq Level

@ dBV/m  dBw do/m B 8 cm  deg

Wiz GBV/m

1 7987.00 85.23

28
over Linit

7a00. 7900 T T N T

000
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT-1.000sec
262403-02

+2B071FDHS00007
scHY

n
0

2
Oxfefecofe

Limit  Line Level Factor Loss Factor

.00 95.23 73.60 37.17 16.18 38.72 100 29

Readantenna Cable Preamp A/Pos T/Pos

00

Renark

Peak

Mode 45: cidx

-11_sts-3_packet length-0

1 (dBovim) Date 20221221
pEAK_pOWER
o
03 .
: RN -
e R T -
a9
=
01
253
134
Te0 700 700 700 700 W00 GO0 6200 GO0 600 800
Frequency (e}
03CH20-HY
Condition PEAK_POWER 3m 9120-02038_220809 VERTICAL
+ RBW:50000.000KHz VBW:B0000.000KHz SWT:1.000sec
Project +262403-02
EUT 2B071FDHS00007
Charnel
cidx 1
sts_mode. i3
packe_length ‘0
power._hex Oxfefecofe
PG Delay
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
iz BW/n 5 W/ a5 dom @ & o deg
1 se4s.00 80.33 14.99 95.23 65.80 37.20 16.13 3880 100 29 Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Worst frequency Plots

Mode 46: cidx-12_sts-1 packet length-125

Mode 47: cidx-12_sts-0 packet length-125

Data: 10

Date: 20221221

PEAK POWER]

00 700, 7700

Condition
Project
et
Channel
cidx
packet_length
power._hex
PG Delay
Freq Lovel

Wiz GBV/m

1 7992.00 85.25

7a00. 7900 00 G0 w0 G0n  #00

000
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 91200-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT:1.000sec
262403-02

+2B071FDHS00007

scHo

2

1

Oxfefecofe

8

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m @B 8 cm  deg

6.8 95.23 73.60 37.18 16.19 38.72 100 29 Peak

Date: 20221221

PEAK POWER]

00 7600, 7700

Condition
Project

et

Channel

cidx
packet_length
power._hex
PG Delay

Freq Level

Wiz GBV/m

1 7986.00 85.13

7a00. 7900 00 G0 w00 e0n #00

000
Froquency (s)

£03CH20-HY

PEAK_POWER 3m 9120D-02038_220809 VERTICAL
50000.000KHz VBW:B0000.000KHz SWT-1.000sec

262403-02

+2B071FDHS00007

scHo

2

0

2

Oxfefecofe

28

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Limit  Line Level Factor Loss Factor Renark
@ dBV/m  dBw do/m B 8 cm  deg

7.0 95.23 73.50 37.17 16.18 38.72 100 29 Peak

Mode 48: cidx-12_sts-3 packet length-0

Dt 12
) @Buvim)

Dt 20221221

o’
-

5
g v e

PEAX_POWER]

Jae SN S -

5007600, 7700,

Condition

Project
EUT

sts_mode
packet_length
power_hex
P6 Delay

Freq Level

Wiz dBuV/m

1 8050.00 80.82

Taon 7900 G000 G100 6200 600 6400 6500
Frequency (Hiz)

03CH20-HY

PEAK_POWER 3m 9120002038 220809 VERTICAL

+RBW:50000.000KHz VBW:80000.000KHzZ SWT:1000sec
+262403-02

28071FDHS00007

2

i3

0
Oxfefecofe

8
Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Renark
@ dBV/m oW d8/m @B 4B cm  deg
1641 95.23 66.30 37.20 16.13 38.81 100 29 Peak
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3.5

Radiated Emissions

3.5.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Radiated Emissions above 960MHz Limit

Frequency Range (MHz) EIRP (dBm), RBW = 1MHz
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3

3100-10600 -41.3
Above 10600 -61.3

Note: Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm), RBW 2 1kHz
1164-1240 -85.3
1559-1610 -85.3

Note E (dBuv/m) = EIRP (dBm) + 95.23, example, E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m
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3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method for Radiated Emissions above 960MHz

[l Radiated Emissions above 960MHz

I Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

B Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MH2z).

I Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=2=1kHz).

[l For radiated measurement.

B Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

I Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

B Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

Il For the transmitter unwanted emissions shall be measured using following options below:

Il Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[0 Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

B Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

Il Forradiated measurement.

I Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

Bl If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

B Anyunwanted emissions level shall not exceed the fundamental emission level.
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3.5.4 Test Setup

Radiated Emissions below 30MHz

l | R Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

R

Spectrum Analyzer ! Receiver

Radiated Emissions from 30MHz to 1GHz and Emissions from Digital Circuitry

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver
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Radiated Emissions from 1GHz to 1.61 GHz

X Antenna

Metal Full Soldered Ground Plane

==

Spectrum Anabyzer | Receiver

Radiated Emissions from 1.61 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver
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Radiated Emissions from 10.60 GHz to 18GHz

X Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer | Receiver

Radiated Emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.5.5Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible
value has no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.5.6 Average Power Spectral Density
<Open Mode>

Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MH2) (dBuV/m) (dBm/MHz) (dBuV/m) @) | R | Hv)

1 7894 53.67 -41.3 53.93 -0.26 Pass

2 7894 53.13 -41.3 53.93 -0.80 Pass H
3 7895 51.04 -41.3 53.93 -2.89 Pass H
4 7894 53.50 -41.3 53.93 -0.43 Pass H
5 7894 52.48 -41.3 53.93 -1.45 Pass H
6 7890 50.52 -41.3 53.93 -3.41 Pass H
7 7886 53.62 -41.3 53.93 -0.31 Pass H
8 7886 53.16 -41.3 53.93 -0.77 Pass H
9 7894 51.24 -41.3 53.93 -2.69 Pass H
10 7893 53.53 -41.3 53.93 -0.40 Pass H
11 7886 52.45 -41.3 53.93 -1.48 Pass H
12 7890 50.78 -41.3 53.93 -3.15 Pass H
13 8023 51.35 -41.3 53.93 -2.58 Pass H
14 8023 50.38 -41.3 53.93 -3.55 Pass H
15 7987 48.83 -41.3 53.93 -5.10 Pass H
16 8810 50.82 -41.3 53.93 -3.11 Pass H
17 8026 49.98 -41.3 53.93 -3.95 Pass H
18 7987 48.71 -41.3 53.93 -5.22 Pass H
19 8019 51.62 -41.3 53.93 -2.31 Pass H
20 8018 50.54 -41.3 53.93 -3.39 Pass H
21 7987 48.75 -41.3 53.93 -5.18 Pass H
22 7987 45.99 -41.3 53.93 -7.94 Pass H
23 7987 4491 -41.3 53.93 -9.02 Pass H
24 7987 44.37 -41.3 53.93 -9.56 Pass H
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Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MHz) (dBuV/m) (dBm/MHz) (dBuV/m) @) | R | vy

25 6525 51.57 -41.3 53.93 -2.36 Pass H
26 6535 50.18 -41.3 53.93 -3.75 Pass H
27 6525 48.44 -41.3 53.93 -5.49 Pass H
28 6528 51.82 -41.3 53.93 -2.11 Pass H
29 6528 50.91 -41.3 53.93 -3.02 Pass H
30 6531 48.47 -41.3 53.93 -5.46 Pass H
31 6521 51.54 -41.3 53.93 -2.39 Pass H
32 6527 49.97 -41.3 53.93 -3.96 Pass H
33 6521 48.39 -41.3 53.93 -5.54 Pass H
34 6525 50.78 -41.3 53.93 -3.15 Pass H
35 6535 50.88 -41.3 53.93 -3.05 Pass H
36 6531 48.41 -41.3 53.93 -5.52 Pass H
37 8046 48.96 -41.3 53.93 -4.97 Pass \%
38 8046 48.05 -41.3 53.93 -5.88 Pass \%
39 7975 46.32 -41.3 53.93 -7.61 Pass \%
40 8026 49.38 -41.3 53.93 -4.55 Pass \%
41 8026 48.33 -41.3 53.93 -5.60 Pass \%
42 7987 47.02 -41.3 53.93 -6.91 Pass \%
43 7978 48.82 -41.3 53.93 -5.11 Pass \%
44 7978 48.09 -41.3 53.93 -5.84 Pass \%
45 7980 46.18 -41.3 53.93 -7.75 Pass \%
46 7976 50.00 -41.3 53.93 -3.93 Pass \%
47 7976 48.29 -41.3 53.93 -5.64 Pass \%
48 8045 46.18 -41.3 53.93 -7.75 Pass \%
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SPORTON LAB.

FCC RA

DIO TEST REPORT

Report No. : FR262403-04H

<Open Mode>

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 1: cidx-9_sts-1 packet length-125

Mode 2: cidx-9_sts-0_packet length-125

Date: 20221213

FCC_UWB_HAND

o B

P —

= e

500 7600 7700

Condition

Project
SN

sts_mode.
packer_length
power_hex

PG Delay
Plane

Freq Level
Wiz dBuv/m

1 7894.00 53.67

[T §i00. 8200 @300 8400, 5

0. aooo.
Frequency (MH)

+03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

:262403-04
+ 2B071FDHS00007
+CHY

9

1

125
- OxBeBe748¢

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Renark
@ dBw/m  dBw de/m  d8  d8  cm  deg
-0.26 53.93 39.24 37.00 16.67 38.64 167 0 Average

Date: 20221214

FCC_UWB_HAND)

500 7600 7700

Condition

Project
SN

sts_mode.
packet_length
power_ex

PG Delay
Plane

Freq Level

Wiz dBuv/m

7800 790t 100,

0. aooo.
Frequency (MHa)

+03CH20-HY

5200,

W0 eao. 8500

FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

:262403-04
+ 2B071FDHS00007
+CHY

9

0

125
- OxBeBe748¢

+Y open

Over Limit ReadAntenna

Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Renark
@ dBw/m  dBw de/m  d8  dB  cm  deg
-0.80 53.93 38.70 37.00 16.07 38.64 167 0 Average

1 78%4.00 53.13

Mode 3: cidx

-9 sts-3 packet length-0

Datao
) D 2022124
o7
750
o2
fcc_uwe_wanp
500 T
- L
o ~
(R —
250
125
00 700 700 700 700 W00 G0 G0 @00 600 6600
Freqvency ()
sit 03CH20-HY
Condition FCC_UWB_HAND 3n 91200-02038_220809 HORIZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 26240304
SN 2B07IFDHS00007
Chanrel cro
cidx o
sts_mode. 3
packer_length
power_hex OxBeserase
P6 Delay
Plane ¥ open
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remaric
T Wiz dBW/m  dB dBuV/m dBWV dB/m  dB  dB  cm  deg
1 7895.00 5104 -2.89 53.93 36.61 37.00 16.07 .64 167 0 Average
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FCC RA

SPORTON LAB.

DIO TEST REPORT

Report N

0.: FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 4: cidx-10_sts-1_packet length-125

Mode 5: cidx-10_sts-0_packet length-125

Data: 15
A dBuVim)

Date: 20224243

FcC_uwa_HaND

500 7600 7700,

site
Condifion
Project

SN

Channel

cidx
sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

1 7894.00 S3.50

7a00. 7900, B100. 9200 800 8400, 8500

6000,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT-1000sec
£262403-04

2B071FDHS00007
cHo

110

i1

1125

+OxBeBeT48e
28

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

0.43 53.93 39.07 37.00 16.07 38.64 167 0 Average

Data: 16
A dBuVim)

Date: 20224243

FCC_uwa_HAND)

375

e e

site
Condition
Project

SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 7894.00 52.48

500 7600 7700,

7800, 7900 5100, 8200,

5000,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_22080
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
:262403-04

2B071FDHS00007
cHo

110

-0
1125

OxBeBeT4Be
28

+¥ open

Over Limit ReadAntenna Cable Prea
Linit Line Level Factor Loss Fact

@ dBu/m  dBw  dB/m  dB

1.45 53.93 38.05 37.00 16.07 38.

00 B400. 6500

9 HORIZONTAL

mp AfPos T/Pos
or Remark

64 167 0 Average

Mode 6: cidx-10_sts-3 packet length-0

Data: 17
1 0B Date: 2022123
a5
750
L
FCC_uWs HAND
T
500 - =

7500 7600, 7700,

site
Condition

Project
SN

Freq Level

Wz dBoV/m

1 78%.00 50.52

Teoo 7900 000 G00.  200. 600 8400 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04

2BO71FDHS00007

cHo

10

3

0

OxBeBe748e

28

¥ open

Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark
@ @BwV/a B dB/m B 8 cm  deg

341 53.93 36.08 37.00 16.07 38.63 167 0 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 7: cidx-11_sts-1_packet length-125

Mode 8: cidx-11_sts-0_packet length-125

1 7886.00 S3.62

Data: 19
A (4BuVim) Date: 20221213
o5
750
625
FCc_uws_anD)
509 B S
- =
- —
s L
e =t ——
250
125
500 7600, 7700 7000 7500 0000 8100 G200 G300 G400, G500
Freaquency ()
site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2B071FDHS00007
Channel cHo
cidx B
sts_mode i1
packet_length :125
power_hex +OxBeBe748e
PG Delay 2
Plane +¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

.31 53.93 39.19 37.00 16.06 38.63 167 0 Average

Data: 20
A dBuVim)

Date: 20224214

FCC_uwa_HAND)

site
Condition
Project

SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

@ dBuV/m  dBw  dB/m B dB  cm

1 7886.00 53.16

500 7600 7700,

7800, 7900, 100 8200 6300

6000,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
:262403-04

2B071FDHS00007
cHo

B

0
1125

OxBeBeT4Be
28

+¥ open

500, 0500

ver Limit ReadAntenna Cable Preamp A/Pos T/Pos

o
Linit Line Level Factor Loss Factor

0.77 53.93 38.73 37.00 16.06 38.63 167

Remark

0 Average

Mode 9: cidx-11_sts-3 packet length-0

1 789400 5124

Dot 21
2 o oate 202212
o7
750)
625
fcc uws wno)
) = ENre—
7 T
78" — |
250)
125
Too To06.  TI00 7000, 7006 G000 100, 0200 &00. o400 6500
reauency (W)
site 03CH20.HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000000KH2 SWT:1.000sec
Project 26240304
SN 2B071FDHS00007
Channel cro
cidx 1
sts_node 3
packet_length 0
power_hex OxBeBe7480
26 Delay 2
Plane ¥ open
Over Linit Resdintenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Remark
Wiz dw/m  d6 B/ @N G/ @ @ n  deg

2.69 53.93 36.81 37.00 16.07 38.64 167 0 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report Template No.: BU5-FR15F Version 1.0

Page Number
Issue Date
Report Version

. 64 of 118
. Mar. 08, 2023
1 02




FCC RA

SPORTON LAB.
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Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 10: cidx-12_sts-1 packet length-125

Mode 11: cidx-12_sts-0_packet length-125

1 7893.00 53.53

Data: 23
A (4BuVim) Date: 20221213
o5
750
625
FCc_uws_anD)
509 o =
sl
PrESSS
250
125
500 7600, 7700 7000 7900 0000 8100 G200 G300 G400, G500
Freaquency ()
site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2B071FDHS00007
Channel cHo
cidx i12
sts_mode i1
packet_length :125
power_hex +OxBeBe748e
PG Delay 2
Plane +¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

.40 53.93 39.10 37.00 16.07 38.64 167 0 Average

Data: 24
A dBuVim)

Date: 20224243

FCC_uwa_HAND)

site
Condition
Project

SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 7886.00 52.45

500 7600 7700,

7800, 7900, 100,

6000,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

:262403-04

2B071FDHS00007
cHo

12

<0
1125

OxBeBeT4Be
28

+¥ open

00 B400. 6500

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBu/m  dBw  dB/m  dB

1.48 53.93 38.02 37.00 16.06 38.63 167

0 Average

Mode 12: cidx-12_sts-3 packet length-0

site
Condition

Project
SN

Freq Level

Wz dBoV/m

1 78%.00 50.78

Data: 25
1 0B Date: 2022123
a5
750
L
FCC_uWs HAND
509 - S S
R P
250
125
7500 7600, 7706 7800, 7900, 00 600 @00, BA00. 8500

000,
Frequency (WHa)
03CH20-HY
FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
262403-04

2BO71FDHS00007

cH

2

3

0

OxBeBe748e

28

¥ open

Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark
@ @BwV/a B dB/m B 8 cm  deg

315 53.93 36.34 37.00 16.07 38.63 167 0 Average
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FCC RA

SPORTON LAB.

DIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 13: cidx-9_sts-1_packet length-125

Mode 14: cidx-9_sts-0_packet length-125

Data5.
A dBuVim)

Date: 20224220

FcC_uwa_HaND

e

s Ll I Sy

site
Condifion
Project

SN

Channel

cidx
sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

1 se23.e0 51.35

500 7600 7700,

700 7900 G000 §100. 8200 8300 8400, 8500
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT-1000sec
£262403-04

2B071FDHS00007
cHo

9

B
1125

< Oxbebe9cbe

16

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

2.58 53.93 36.74 37.20 16.17 38.76 149 3 Average

Data:6.
A dBuVim)

Date: 20224220

FCC_uwa_HAND)

site
Condition
Project

SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 8e23.00 50.38

500 7600 7700,

7800 7900 G000. 100, 5200,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

:262403-04

2B071FDHS00007
cHo

9

0
1125

OxbebeScbe
16

+¥ open

Over Limit ReadAntenna Cable Prea
Linit Line Level Factor Loss Fact

@ dBu/m  dBw  dB/m  dB

3.55 53.93 35.77 37.20 16.17 38.

00 B400. 6500

mp AfPos T/Pos
or Remark

76 149 3 Average

Mode 15: cidx-9 sts-3 packet length-0

Data:7
1 0B Date: 20221220
a5
750
L
FCC_uWs HAND
=09 e
e R

7500 7600, 7706 7800, 7900,

1 7987.00 48.83 -5.10 53.93 34.20 37.17 16.18 38.72 149

B0 @00 G200, 8300 8A00 8500
Frequency (WHa)

site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN 2BO71FDHS00007
Channel cH
cidx o
s1s_mode 3
packet_length 0
power_hex Oxbebedche
P6 Delay 16
Plane. ¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz d50V/m 0B dBwv/m dBV dB/m B B cm  deg

3 Average
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FCC RA

SPORTON LAB.

DIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 16: cidx-10_sts-1 packet length-125

Mode 17: cidx-10_sts-0_packet length-125

Data:2
A dBuVim)

Date: 20224220

FcC_uwa_HaND

500 7600 7700,

site
Condifion
Project

SN

Channel

cidx
sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

1 se10.00 S0.82

700 7900 G000 §100. 8200 8300 8400, 8500
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT-1000sec
£262403-04

2B071FDHS00007
cHo

110

i1

1125

< Oxbebe9cbe
16

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.1 53.93 36.17 37.20 16.19 38.74 149 3 Average

Data:3
A dBuVim)

Date: 20224220

FCC_uwa_HAND)

500 7600 7700,

site
Condition

700 7900 G000 §100. 8200 8300 8400, 8500
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project
SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 8e26.00 49.98

:262403-04

2B071FDHS00007
cHo

110
-0

1125
OxbebeScbe
16

+¥ open

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.95 53.93 35.39 37.20 16.16 38.77 149 3 Average

Mode 18: cidx-10_sts-3 packet length-0

D4
1 0B

Date: 20221220

FCC_uWs HAND

site
Condition

Project
SN

Freq Level

Wz dBoV/m

1 798700 48.71

7500 7600, 7706 7800, 7900,

B0 @00 G200, 8300 8A00 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04

2BO71FDHS00007
cHo
10
3
0
Oxbebedche
16
¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark
T dBdBWV/m BV dB/m  dB B cm deg
522 53.93 .08 37.17 16.18 38.72 149 3 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 19: cidx-11_sts-1 packet length-125

Mode 20: cidx-11_sts-0_packet length-125

Data:s
) @ouvim) Dote: 20221220
a5
750
625
Fec_uwe HawD)
500 e —
B T
— T—
e e
250
125
500 7600 7700 7000 7900 G000 Gi00 8200 300 GADD. G500

site
Condifion
Project

SN

Channel

cidx
sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

1 se19.00 S1.62

E
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT-1000sec
£262403-04

2B071FDHS00007
cHo

B
i1

1125

< Oxbebe9cbe
16

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

2.31 53.93 37.01 37.20 16.17 38.7%6 149 3 Average

Data:9.
A dBuVim)

Date: 20224220

FCC_uwa_HAND)

site
Condition
Project

SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 8e18.00 S0.54

500 7600 7700,

7800, 7900 600K

5000 B0 G200 8300, 8400 6500
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
:262403-04

2B071FDHS00007
cHo

B

0
1125

OxbebeScbe
16

+¥ open

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.39 53.93 35.93 37.20 16.17 38.76 149 3 Average

Mode 21: cidx-11_sts-3 packet length-0

Data: 10
1 0B

Date: 20221220

FCC_uWs HAND

7500 7600, 7700,

site
Condition

Project
SN

Freq Level

Wz dBoV/m

1 798700 48.75

Teoo 7000 000 G00.  200 600 8400 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04

2BO71FDHS00007
cHo
1
3
0
Oxbebedche
16
¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark
T dBdBWV/m BV dB/m  dB B cm deg
508 53.93 .12 37.17 16.18 38.72 149 3 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Polarization

H

Stand-alone Mode

Test Distance

3m

Mode 22: cidx-12_sts-1 packet length-125

Mode 23: cidx-12_sts-0_packet length-125

Data: 14
A dBuVim) Date: 20221226
a75)
750
625
FcC_uwa_HaND
500 7
i P
7 B — ]
250
125
500 7600 7700 7800, 7900 G000 §100. 8200 8300 8400, 8500

E
Frequency (MH2)

site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2B071FDHS00007
Channel cHo
cidx i12
sts_mode i1
packet_length :125
power_hex :0x3e3e303e
PG Delay 16
Plane +¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m  dB dBuV/m B dB/m B dB  cm deg

1 7987.00 45.99 -7.94 53.93 31.36 37.17 16.18 38.72 156 6 Average

Data: 15
A dBuVim) Date: 20221226
a75)
750
625
FCC_uwa_HAND)
500
1

site £03CH20-HY

500 7600 7700 7800, 7900 G000 §100. 8200 8300 8400, 8500

Frequency (MH2)

Condition +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project :262403-04

SN 2B071FDHS00007

Cchannel cHo

cidx i12

sts_mode. 0

packet_length :125

power_hex 0x3e3e303¢

PG Delay 16

Plane +¥ open

over Linmit
Freq Level Limit Line

1 7987.00 44.91 -9.02 53.93

ReadAntenna Cable Preamp A/Pos T/Pos
Level Factor  Loss Factor Remark

@B dB/m  dB B cn deg

30.28 37.17 16.18 38.72 156 6 Average

Mode 24: cidx-12_sts-3 packet length-0

Data: 16
1 0B Date: 20221228
a5
750
L
FCC_uWs HAND
500
P I NS B == —
250
125
7500 7600, 7706 7800, 7900, 00 600 @00, BA00. 8500

000,
Frequency (WHa)

site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN 2BO71FDHS00007
Channel cH
cidx 2
s1s_mode 3
packet_length 0
power_hex Ox3e3e303e
P6 Delay 16
Plane. ¥ open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz d50V/m 0B dBwv/m dBV dB/m B B cm  deg
1 798700 4437 -9.56 53.93 29.74 37.17 16.18 38.72 156 6 Average
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR262403-04H

CHO5 Radiated Emissions (Fundamental)

Operating Function Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 25: cidx-9_sts-1_packet length-125

Mode 26: cidx-9_sts-0_packet length-125

Data: 3
A (4BuVim) Date: 20221220
o5
750
625
FCc_uws_anD)
509 e et
- L
d S—
EL — ]
250
125
000 6100 6200 6300 G400 G500 G600 6700 G000, 600, 7000
Frequency ()
site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2B071FDHS00007
Channel cH5
cidx 9
sts_mode i1
packet_length :125
power_hex +OxFFffdaff
PG Delay 28
Plane +Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m  dB dBuV/m B dB/m B dB  cm deg

1 6525.00 51.57 -2.36 53.93 39.09 35.45 14.59 37.56 100 121 Average

Data: 4
A (4BuVim) Date: 2022:12.20
o5
759
625
Fcc_uws_ano)
50 e I
P I N
e ]
250
125
000 6100 6200 6300 G400 G500 G600 6700 G000, 600, 7000
Frequency (z)
site +03CHZ0-HY
Condition +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2BO71FDHS00007
Cchannel cH5
cidx 9
sts_mode. 0
packet_length :125
power_hex OxfFFrdafs
PG Delay 2
Plane +Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz BuV/m  dB dBV/m B dB/m  dB B cm  deg
1 6535.00 50.18 -3.75 53.93 37.64 35.51 14.60 37.57 100 121 Average

Mode 27: cidx-9 sts-3 packet length-0

Dataze
1 0B Date: 20221220
a5
750
L
FCC_uWs HAND
500 3
— .
T Jin
15 L e
250
125
000 6100 6200 6300 6400, Go00. 6700 600, 6900, 7000

500,
Frequency (WHa)

site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN 2BO71FDHS00007
Channel cHs
cidx o
s1s_mode 3
packet_length 0
power_hex OxFFFdart
P6 Delay 28
Plane. Zopen
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz d50V/m 0B dBwv/m dBV dB/m B B cm  deg

1 6525.00 48.44 -5.49 53.93 35.96 35.45 14.59 37.56 100 121 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 28: cidx-10_sts-1 packet length-125

Mode 29: cidx-10_sts-0_packet length-125

Data: 8
A (4BuVim) Date: 20221220
o5
750
625
FCc_uws_anD)
509 e N———
P —
L ~—.
313 e
250
125
000 6100 6200 6300 G400 G500 G600 6700 G000, 600, 7000
Frequency ()
site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2B071FDHS00007
Channel )
cidx 110
sts_mode i1
packet_length :125
power_hex +OxFFffdaff
PG Delay 28
Plane +Z open

ver Limit

o ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor

Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

1 6528.00 51.82 -2.11 53.93 39.32 35.47 14.59 37.56 100 121 Average

Freq Level

1 6528.00 50.91

Data: 10
A (4BuVim) Date: 2022:12.20
o5
759
625
Fcc_uws_ano)
50 e SN U
o RN
/ e

s ]
250
125

000 6100 6200, 6300 G400 G500 G600 6700 G000, 600, 7000

Frequency (z)
site +03CHZ0-HY
Condition +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project :262403-04
SN 2BO71FDHS00007
Cchannel )
cidx 110
sts_mode. )
packet_length :125
power_hex OxfFFrdafs
PG Delay 2
Plane +Z open

ver Linit

o ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor

Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.02 53.93 38.41 35.47 14.59 37.55 100 121 Average

Mode

30: cidx-10_sts-3 packet length-0

A (gBuvim) Date: 20221220

FCC_UWB_HAND

00, G700 G800, 6900, 70

000 G100 6200 6300, G400 G500
Frequency (MHa)

+03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
RBW/1000.000KHz VBW:3000.000KHz SWT:1000sec
Project +262403-04
SN + 2B071FDHS00007
Chanrel iCH5
cidx 210
sts_mode. 3
packer_length o
power_hex :OxFFTfdafe
PG Delay
Plane :Z open

Over Linit
Freq Level Limit Line Level Factor

ReadAntenna Cable Preanp A/Pos T/Pos
Loss Factor emark

Wiz dBuV/m  dB dBUV/m BV dB/m  dB  dB  cn  deg

1 6531.80 48.47 -5.46 53.93 35.95 35.49 14.60 37.57 100 121 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 31: cidx-11_sts-1 packet length-125

Mode 32: cidx-11_sts-0_packet length-125

Data: 14

A (4BuVim) Date: 20221220
o5
750
625

FCc_uws_anD)
sof e
P L
375 ot B -
250
125
000 6100 6200 6300 G400 G500 G600 6700 G000, 600, 7000
Frequency ()
site +03CHZ0-HY
Condifion +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBWA1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project :262403-04
SN 2B071FDHS00007
Channel cH5
cidx B
sts_mode i1
packet_length :125
power_hex +OxFFffdaff
PG Delay 28
Plane +Z open

ver Limit ReadAntenna Cable Preamp A/Pos T/Pos

o
Freq Level Limit Line Level Factor Loss Factor

@ dBuV/m 8w dB/m  dB dB

1 6521.80 51.54 -2.39 53.93 39.08 35.43 14.59 37.56 100

Remark

121 Average

Data: 15,
A (4BuVim) Date: 2022:12.20
o5
759
625
Fcc_uws_ano)
50 PSS —
P Y|
s iR ——
250
125
000 6100 6200 6300 G400 G500 G600 6700 G000, 600, 7000
Frequency (z)
site +03CHZ0-HY
Condition +FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :262403-04
SN 2BO71FDHS00007
Cchannel cH5
cidx B
sts_mode. 0
packet_length :125
power_hex OxfFFrdafs
PG Delay 2
Plane +Z open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

1 6527.00 49.97

@ dBu/m  dBw  dB/m  dB

3.9 53.93 37.48 35.46 14.59 37.56 100

121 Average

Mode 33: cidx-11_sts-3 packet length-0

Data: 17
A (dB Date: 20221220
a75)
7500
625
FCC_uUws HAND)
500 =
P L
75| o S |
250)
125
000 6100 6200 6300 6400 600 G600 6700 6800, 6900 7000
Frequency (Miz)
Site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 26240304
SN 2B071FDHS00007
Channel cH5
cidx u
sts_mode 3
packet_length o
power_hex OxFfffdaff
P6 Delay 28
Plane Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
MHz dBUV/m B dBUV/m dBw dB/m  dB  dB  cm deg

1 es21.00 4839 5

53.93 35.93 35.43 1459 3756 100

121 Average
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FCC RA

SPORTON LAB.

DIO TEST REPORT

Report No. : FR262403-04H

CHO5 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

H

Test Distance

3m

Mode 34: cidx-12_sts-1 packet length-125

Mode 35: cidx-12_sts-0_packet length-125

Data: 19
A dBuVim)

Date: 20224220

FcC_uwa_HaND

o
-

EL

NSNS .

~—1

~ |

000 6100 6200,

site
Condition

00 6700 G800 6900. 7000

5300 G400 G500,
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT-1000sec

Project
SN

Channel

cidx
sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

1 6525.00 50.78

B

£262403-04
2B071FDHS00007

a5

12

1125

< OxFFFfdaff

28

:Zopen

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.15 53.93 38.30 35.45 14.50 37.55 100 121 Average

Data: 20
A dBuVim)

Date: 20224220

FCC_uwa_HAND)

000 6100 6200,

site
Condition

5300, 6400, 00 6700 G300 6900, 7000

6500
Frequency (MH2)

£03CH20-HY
+FCC_UWB_HAND 3m 9120D-02038_220809 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project
SN

Cchannel

cidx
sts_mode.
packet_length
power_hex

PG Delay
Plane

Freq Level

1 6535.00 50.88

:262403-04

2B071FDHS00007
a5

12
<0

1125
Oxffffdaft
28

:Zopen

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

@ dBuV/m  dBw  dB/m  dB  dB  cm  deg

3.05 53.93 38.34 35.51 14.60 37.57 100 121 Average

Mode 36: cidx-12_sts-3 packet length-0

Data: 22
A Buvm) Date: 20221220
a3
750
623
Foc_uws_ianD)
500 :
P ——————
[ —— S
250
125
000 600 6200 6300, 6400 o0 600 Gaoo  Gaod 7o

Condition

Project
SN

sts_mode.
packer_length
power_hex
PG Delay
Plane

Freq Level

Wiz dBuv/m

1 6531.00 48.41

500,
Frequency (MHa)
+03CH20-HY
FCC_UWB_HAND 3m 91200-02038_220809 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

:262403-04

+ 2B071FDHS00007

£ CHS

:12

3

0

-Oxffffdaff

:Zopen

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor emark
@ dBw/m  dBw de/m  d8  d8  cm  deg

552 53.93 35.89 35.49 14.60 37.57 100 121 Average
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FCC RA

SPORTON LAB.

DIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

Y

Test Distance

3m

Mode 37: cidx-9_sts-1_packet length-125

Mode 38: cidx-9_sts-0_packet length-125

Data: 1
108 Date: 20221243
a5
750
a2s)
FCC_UWB_HAND
s00| =
P S e e
srsfe |
250
125
00 7e00 7700 7800 7900, B0 @00 @00 @ 8500

Condition

Project
SN

Freg Level
Wiz dBav/m

1 seds.e0 45.95

o0,
Froquency (W)
03CH20-HY
FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

26240304
2BOTIFDHS00007
cHY
o
1
1
Oxfefecofe
28
Z open
Linit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
4B dBoV/m BV dB/m B B cm  deg

4.97 53.93 34.42 37.20 15.14 38.80 100 29 Average

Date: 20221243

FCc_uwa_HaND

00 700 7700 7a06 7.

00 ei00,
Frequency (g

site +03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN + 2B071FDHS00007
Charnel icHo
cidx 9
sts_mode 0
packet_length
power_hex Oxfefecofe
PG Delay i28
Plane Zopen
Over Linit ReadAntenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz d6WW/m b dbw/m dbw db/m B 4B cm  deg
1 8e46.00 48.05 5.88 53.93 33.51 37.20 16.14 38.80 100 29 Average

Mode 39: cidx-9 sts-3 packet length-0

Date: 20224243

FCC_uws HAND

7500 7600, 7700,

Condition

Project

Freq Level
Wz dBoV/m

1 797500 6.32

Teoo 7000000 G00.  200 600 8400, 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04
2BO71FDHS00007
cH
o
3
0
Oxfefecofe
28
Zopen
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
@ @BV/a dB dB/m B 8 cm  deg

7.61 53.93 3171 37.15 16.17 3871 100 29 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

Y

Test Distance

3m

Mode 40: cidx-10_sts-1 packet length-125

Mode 41: cidx-10_sts-0_packet length-125

Date: 20221221

FCC_UWB_HAND

00 7600 7700,

Condition

Project
SN

Freg Level

a0 7o 000 E00 200 W00 8400 8500
Froquency (W)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

26240304
2BOTIFDHS00007
cHY
10
1
Oxfefecofe
28
Z open
Linit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
4B dBoV/m BV dB/m B B cm  deg

Wiz dBav/m

1 ses.00 49.38

455 53.93 3479 37.20 15.15 38.77 100 29 Average

Data:o

o 0By Dote: 20224221
o1
750
a5

Fec_uwe_HaND)
500 !
I
| —

PT — —
254
125

S0 7000 7700 700 7900 @000 G0 600 @00 Eaon 500

Frequency (MH2)
site +03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN + 2B071FDHS00007
Charnel icHo
cidx 10
sts_mode 0
packet_length
power_hex Oxfefecofe
PG Delay i28
Plane Zopen
Over Linit ReadAntenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

T Wiz d6WW/m b dbw/m dbw db/m B 4B cm  deg

1 8e26.00 48.33 5.60 53.93 33.74 37.20 16.16 38.77 100 29 Average

Mode 42: cidx-10_sts-3 packet length-0

Date: 20224243

FCC_uws HAND

7500 7600, 7700,

Condition

Project

Freq Level

Wz dBoV/m

1 79700 47.02

Tooo 7000 8000 G00.  200 600 8400, 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04

2BO71FDHS00007

cH

10

3

0

Oxfefecofe

28

Zopen

Over Limit Readintenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@ @BV/a dB dB/m B 8 cm  deg

-6.91 53.93 32.39 37.17 16.18 38.72 100 29 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

Y

Test Distance

3m

Mode 43: cidx-11_sts-1 packet length-125

Mode 44: cidx-11_sts-0_packet length-125

Data: 13
208 Date: 20221221
a5
750
a2s)
FCC_UWB_HAND
509 e~
L e

1 797800 4882

250
125
B0 7600 7700 7806 7e00_ 060 B0G G0 @300 Ba0n 8500
Frequency (Hn)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403.04
SN 2B071FDHS00007
Channel cHo
cidx 1
sts_mod: 1
packet_length
power_hex oxfefecofe
PG Delay ]
lane. Zopen
Linit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m B dBuV/m dBW dB/m  dB B cm  deg

5.1 53.93 34.20 37.16 16.17 38.71 100 29 Average

Data: 15

Date: 20221221

FCc_uwa_HaND

00 700 7700 7a06 7.

0005100,
Frequency (g

FCC_UWB_HAND 3m 9120D-02038_220809 VERTICAL

Cable Preamp AfPos  T/Pos
Loss Factor Renark

site +03CH20-HY
Condition
RBW:1000000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403-04
SN + 2B071FDHS00007
Charnel scHo
cidx 1
sts_mode 0
packet_length
power_hex Oxfefecofe
PG Delay i28
Plane Zopen
Over Linit Readantenna
Freq Level Limit Line Level Factor
T Wiz dBuV/n b dbuv/m  dbwV  db/m
1 7978.00 48.09 5.8 53.93 33.47 37.16

1617 3871 100 29 Average

Mode 45: cidx-11_sts-3 packet length-0

Date: 20221221

FCC_uws HAND

7500 7600, 7700,

Condition

Project

Freq Level
Wz dBoV/m

1 7%0.00 46.18

Tooo 7000 00 G00.  200 600 8400, 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04
2BO71FDHS00007
cHo
1
3
0
Oxfefecofe
28
Zopen
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
@ @BV/a dB dB/m B 8 cm  deg

775 53.93 3155 37.16 16.18 38.71 100 29 Average
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Stand-alone Mode

Polarization

Y

Test Distance

3m

Mode 46: cidx-12_sts-1 packet length-125

Mode 47: cidx-12_sts-0_packet length-125

1 7976.00 Se.00

Datac19
) Date: 2022:4243
o
750
a2
Fec_uwe_wan)
50 e ——
T .l
PP e .
250
125
B0 7a00 7700 7806 7e00_ od0  B0G G0 @300 Baon 500
Frequency (Hn)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 262403.04
SN 2B071FDHS00007
Channel cHo
cidx 2
sts_mod: 1
packet_length
power_hex oxfefecofe
PG Delay ]
lane. Zopen
Linit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dBV/m b dbu/m dBV db/m 8 b cm  deg

3.93 53.93 35.39 3705 16.17 38.71 100 29 Average

Data: 20

Date: 20221243

FCc_uwa_HaND

00 7007700

Condition

Project
SN

sts_mode
packet_length
power_hex

PG Delay
Plane

Freq Level

Wiz dBuV/m

7a00. 7900

£03CH20-HY

000500,
Frequency (g

FCC_UWB_HAND 3m 9120D-02038_220809 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04
+2B071FDHS00007
cHY
2
0
Oxfefecofe
28
Z open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Renark
@ dBV/m bW db/m B B cm  deg
5.64 53.93 33.68 37.15 16.17 3871 100 29 Average

1 7976.00 45.29

Mode 48: cidx-12_sts-3 packet length-0

Date: 20224243

FCC_uws HAND

7500 7600, 7700,

Condition

Project

power_hex
P6 Delay
Plane.
Freq Level
Wz dBoV/m

1 sess.e0 46.18

To0o 7000 000 G00.  200 600 8400, 8500
Frequency (WHa)

03CH20-HY

FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

262403-04
2BO71FDHS00007
cHo
2
3
0
Oxfefecofe
28
Zopen
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
@ @BV/a dB dB/m B 8 cm  deg

775 53.93 3164 37.20 1614 38.80 100 29 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

3.5.7 Radiated Emissions (30MHz — 1GHz)
<Open Mode>

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 1: cidx-9_sts-1_packet length-125

Polarization

Operating Function Stand-alone Mode

Test Distance 3m

Data: 13
apLevel (dBuVim) Date: 2022-12-28
T0.0
60.0|
QP
50.0
40.0 5 .
200 . WWWM
3
20.0 2
10.0]
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606808_221022 HORIZONTAL
Project 1 262403-04
SN : 2BO7IFDHS00007
Channel 1 CH9
cidx 19
sts_mode :1
packet_length 1125
power_hex : OxBeBe748e
P& Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.97 23.27 -16.73 48.00 33.44 24.17 1.19 35.66 - - Peak a.13 0.00
2 135.73 18.72 -24.78 43.58 34.15 17.68 2.27 35.5@ - - Peak 0.12 9.00
3 262.80 21.39 -24.61 46.00 33.13 20.35 3.05 35.26 - - Peak 0.12 9.00
4 562.53 28.53 -17.47 46.00 32.21 26.13 4.38 34.44 - - Peak .25 ©0.00
5 746.83 36.86 -9.14 46.0@ 37.50 27.96 5.80 33.75 - - Peak 2.15 .00
6 957.32 35.79 -10.21 46.0@ 31.81 31.89 5.62 32.96 - - Peak 0.23 09.00

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 1: cidx-9_sts-1_packet length-125 | Polarization Y
Operating Function Stand-alone Mode Test Distance 3m
Data: 14
apLevel (dBuVim) Date: 20221228
70.0

30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_b5606&08_221022 VERTICAL
Project 1 262403-04
SN : 2BO7IFDIHS00007
Channel :CH9
cidx :9
st3_mode i1
packet_length 1125
power_hex : OxBeBe748e
PG Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 32,91 23.54 -16.46 48.90 34.61 23.24 1.22 35.65 - -- Peak 0.12 9.00
2 139.61 18.27 -25.23 43.50 33.54 17.79 2.31 35.5@ - -- Peak a.13 0.00
3 262.80 22.12 -23.88 46.08 33.86 20.35 3.85 35.26 - -- Peak 0.12 9.00
4 556.71 29.18 -16.98 46.00 33.09 25.85 4.36 34.45 - -- Peak .25 ©0.00
5 746.83 37.21 -8.79 46.0@ 37.85 27.96 5.80 33.75 - - Peak 2.15 .00
6 951.58 35.33 -18.67 46.8@ 31.67 30.80 5.61 32.98 - - Peak 8.23 0.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09: Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 19: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Stand-alone Mode Test Distance 3m
Data: 13
o Level (dBuVim) Date: 2022-12-27
T0.0
60.0
QP
50.0]
40.04|
5 6
300 4
3
20.0 2
10.0]
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 QP 3m LF_55606808_221022 HORIZONTAL
Project 1 262403-04
EUT : 2BOVIFDHS00007
Channel 1 CH9
cidx 11
sts_mode i1
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 116
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.97 24.14 -15.86 40.00 34.31 24.17 1.19 35.66 - - Peak 8.13 0.e0
2 145.43 18.73 -24.77 43.50 34.93 17.7¢ 2.35 35.48 - -- Peak 8.13 0.0
3 258.92 21.83 -24.97 46.0@ 33.20 19.96 3.83 35.27 - - Peak 8.11 0.0
4 568.35 29.27 -16.73 46.00 33.91 26.05 4.49 34.43 - -- Peak 8.24 0.00
5 730.34 34.44 -11.56 46.0@ 35.59 27.58 4.93 33.82 - - Peak 8.16 0.0
6 952.47 35.77 -18.23 46.08 32.05 30.85 5.61 32.97 - - Peak 8.23 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 19: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance 3m

Data: 14

apLevel (dBuVim)

Date: 20221227

70.0|

60.0|

QP

=

30.0]
3
20.0 2
10.0]
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606&08_221022 VERTICAL
Project 1 262403-04
EUT : 2BO7IFDIHS00007
Channel :CH9
cidx 11
st3_mode i1
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 116
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Lewvel Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.97 23.11 -16.89 4e.ee 33.28 24.17 1.19 35.66 - - Peak 8.13 ©.ee
2 155.13 18.64 -24.86 43.5@8 34.57 16.98 2.41 35.44 - -- Peak 8.12 0.00
3 264.74 22.91 -23.99 46.00 33.81 20.27 3.6 35.25 - -- Peak 8.1z ©.ee
4 563.50 29.1@ -16.92¢ 46.90 32.76 26.15 4.38 34.44 - -- Peak 8.25 9.00
5 855.47 33.81 -12.19 46.80 32.23 29.23 5.34 33.31 - -- Peak 8.32 0.e0
6 947.62 36.83 -9.97 46.00 32.53 308.65 5.61 32.99 - - Peak 8.23 0.e0

Note 4: Peak emission setti

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

ng: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO5: Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 28: cidx-10_sts-1_packet length-125 | Polarization H
Operating Function Stand-alone Mode Test Distance 3m
Data: 13
o Level (dBuVim) Date: 2022-12-27
T0.0
60.0
QP
50.0]
40.04|
7 5
30.0 1
3
20.0 2
10.0]
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 QP 3m LF_55606808_221022 HORIZONTAL
Project 1 262403-04
SN : 2BOVIFDHS00007
Channel :CH5
cidx 110
sts_mode i1
packet_length 1125
power_hex :Oxfrffd4ff
PG Delay 128
Plane 1 Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 33.88 23.00 -17.80 40.00 34.49 22.81 1.23 35.85 - -- Peak 8.12 0.e0
2 143.49 18.63 -24.87 43.58 33.96 17.78 2.33 35.49 - - Peak 8.13 0.800
3 260.86 20.59 -25.41 46.00 32.49 20.21 3.84 35.26 - -- Peak 8.11 ©.e0
4 466.50 26.35 -19.65 46.00 33.48 23.47 4.e0 34.72 - - Peak 8.12 0.800
5 746.83 36.76 -9.24 46.00 37.40 27.96 5.89 33.75 - -- Peak 8.15 0.e0
6 944.71 34.92 -11.88 46.00 31.57 30.52 5.60 32.99 - - Peak 8.22 0.80

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO5 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 28: cidx-10_sts-1_packet length-125 | Polarization Y
Operating Function Stand-alone Mode Test Distance 3m
Data: 14
apLevel (dBuVim) Date: 20221227
70.0
60.0

QP

=

30.0] 4
3
20.0 2
10.0]
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_b5606&08_221022 VERTICAL
Project 1 262403-04
SN : 2BO7IFDIHS00007
Channel :CH5
cidx 110
st3_mode i1
packet_length 1125
power_hex : Oxffffd4ff
PG Delay 128
Plane 1 Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.00 23.33 -16.67 40.00 33.13 24.56 1.17 35.66 - -- Peak .13 09.00
2 135.73 18.3@ -25.20 43.50 33.73 17.68 2.27 35.50 - -- Peak a.12 0.00
3 257.95 21.80 -25.80 46.0@ 33.34 19.79 3.83 35.27 - -- Peak 0.11 9.00
4 565.44 28.19 -17.81 46.00 31.88 26.12 4.39 34.44 - -- Peak 8.24 0.00
5 855.47 33.28 -12.72 46.0@ 31.70 29.23 5.34 33.31 - -- Peak 8.32 0.00
6 948.59 35.35 -18.65 46.8@ 31.80 30.69 5.61 32.98 - -- Peak 8.23 0.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09: Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 46: cidx-12_sts-1_packet length-125 | Polarization H

Operating Function

Stand-alone Mode Test Distance 3m

Data: 13
Level (dBuVim)

Date: 2022-12-27

80

700

030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CHZ20-HY
Condition QP 3m LF_55606408_221022 HORIZONTAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CHY
cidx 112
sts_mode 1
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 38.97 23.19 -16.81 48.08 33.36 24.17 1.19 35.66 --- --- Peak 8.13 08.00
2 142.52 18.59 -24.91 43.5@ 33.88 17.74 2.33 35.49 --- --- Peak .13 9.0
3 264.74 21.38 -24.62 46.00 33.18 120.27 3.86 35.25 --- --- Peak 8.12 0.00
4 565.44 28.55 -17.45 46.8@ 32.24 26.12 4.39 34.44 --- --- Peak 8.24 9.00
5 829.28 33.82 -12.98 46.08 32.64 28.32 5.25 33.48 --- --- Peak 8.29 09.98
] 945.68 35.12 -18.88 46.00 31.72 30.57 5.6 32.99 --- --- Peak 8.22 0.08

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 46: cidx-12_sts-1_packet length-125 | Polarization Y
Operating Function Stand-alone Mode Test Distance 3m
Data: 14
80 Level (dBuV/m) Date: 2022-12-27
T70.0

30 100. 200. 300. 400. 500. 600, T00. 800, 900. 1000
Frequency (MHz)}
Site 1 03CH20-HY
Condition : QP 3m LF_55606408_221022 VERTICAL
Project 1 262403-04
EUT : 2BO71IFDHS00007
Channel 1 CHS
cidx 112
sts_mode 11
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadfAntenna Cable Preamp AfPos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.00 23.11 -16.89 48.00 32.91 24.56 1.17 35.66 - --- Peak 8.13 ©0.00
2 123.12 19.48 -24.18 43.58 35.89 17.57 2.16 35.52 - --- Peak 6.18 ©.00
3 258.92 21.81 -24.99 46.08 33.18 19.96 3.3 35.27 --- --- Peak 8.11 ©.00
4 645.95 29.79 -16.21 46.0@ 32.75 26.39 4.67 34.17 --- --- Peak 8.15 ©.00
5 865.17 34.17 -11.83 46.0@ 32.64 29.14 5.38 33.27 --- --- Peak 8.28 ©0.00
6 956.35 35.95 -10.85 46.8@ 31.98 31.88 5.62 32.96 --- --- Peak 8.23 ©9.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

3.5.8 Radiated Emissions (960MHz — 18GHz)
<Open Mode>

CHO09 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 1: cidx-9_sts-1_packet length-125 |Polarization H

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:

0.5 m for other frequency ranges.

Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and

Data: 15
nLevel (dBuV/im) Date: 2022-12-22
5
52.5(
45.0
37.5(
FCC_UWB_HAND
I
" W
22.5/
t—]
15.0}
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_22080% HORIZONTAL
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CHY
cidx 19
sts_mode 11
packet_length 1125
power_hex : OxBe8e748e
PG Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 976.88 16.34 -3.59 19.93 28.13 3@.81 5.3 32.90 - --- Average 89.23 -15.56
2 1159.21 18.e1 -1.92 19.93 31.1e 25.96 6.87 35.58 - --- Average -9.54 0.00
3 1952.38 27.@5 -4.88 31.93 29.00 26.13 7.84 35.92 --- --- Average 0.00 ©0.00
4 3042.28 29.97 -3.96 33.93 26.33 29.75 9.87 35.98 --- Average 0.00 0.00
5 7870.8@ 53.67 -0.26 53.93 39.25 37.80 16.04 38.62 --- --- Average 0.00 0.08
6 17992.6@ 30.82 -3.11 33.93 24.82 43.33 24.21 45.18 - --- Average -15.56  0.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)
Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
Example: Corrected Reading: 30.81 (dB/m) + 5.63 (dB) + 28.13 (dBuV) — 32.90 (dB) +
(-15.56) (dB) +0.23 (dB) = 16.34 (dBuV/m)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (960MHz — 18GHz)
Test Mode Mode 1: cidx-9_sts-1_packet length-125 |Polarization \%

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 16
- Level (dBuV/m) Date: 2022-12-28
52.5
45.0) =
37.5 \\\W
FCC_UWB_HAND
I

L W

b
15.0}
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
Project 1 262403-04
5N : 2BO71FDHS00007
Channel 1 CHY
cidx 19
sts_mode 11
packet_length 1125
power_hex : OxBe8e748e
P& Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
© Mz dBuV/m  dB dBuV/m dBuw dB/m dB  dB cm deg  dB  dB
1 988.84 16.33 -3.60 19.93 28.24 30.68 5.63 32.89 --- --- Average 0.23 -15.56
2 1159.82 18.@1 -1.92 19.93 31.190 25.96 6.87 35.58 --- --- Average 9.54 @.00
3 1957.32 27.e@ -4.93 31.93 28.88 26.19 7.85 35.92 --- --- Average e.00 ©@.00
a4 3e47.83 29.87 -4.86 33.93 26.19 29.79 9.88% 35.99 --- --- Average 0.00 0.00
5 7885.8@ 44.15 -9.78 53.93 29.72 37.80 16.06 38.63 --- --- Average 0.08 0.e8
3 17992.60 30.82 -3.11 33.93 24.02 43.33 24.21 45.18 --- --- Average -15.56 0.08

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO09 Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 19: cidx-11_sts-1_packet length-125

Polarization H

Operating Function

Stand-alone Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 15

pLevel (dBuV/m)

Date: 2022-12-26

525 >
45.0]
37.5(
FCC_UWB_HAND
—
30.0}
3, pe] W
22.5|
b
15.0}
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CHY
cidx 111
sts_mode 11
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 116
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
© Mz dBuV/m  dB dBuV/m dBuw dB/m dB  dB cm deg  dB  dB
1 977.44 16.28 -3.65 19.93 28.09 38.79 5.63 32.90 -- Average 0.23 -15.56
2 1165.31 18.29 -1.64 19.93 31.38 25.94 6.89 35.58 -- Average 9.54 @.00
3 1958.08 26.82 -5.11 31.93 28.69 26.20 7.85 35.92 -- Average e.00 ©@.00
a4 3e47.83 29.69 -4.24 33.93 26.01 29.79 9.88 35.99 -- Average 0.00 0.00
5 8020.8@ 51.62 -2.31 53.93 37.01 37.20 16.17 38.76 -- Average 0.08 0.e8
3 17985.20 29.92 -4.81 33.93 23.21 43.25 24.20 45.18 -- Average -15.56 0.08

Note 7:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (960MHz — 18GHz)
Test Mode Mode 19: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 16
nLevel (dBuV/im) Date: 2022-12-27

375 W
FCC_UWB_HAND
|
30.)

e W
b2
150“1,“
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CHY
cidx 11
sts_mode 01
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 116
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 978.28 16.41 -3.52 19.93 28.25 30.76 5.63 32.9@ --- --- hverage 8.23 -15.56
2 1332.45 18.50 -1.43 19.93 31.27 25.94 6.48 35.65 --- --- Average 9.54 9.00
3 1663.20 27.30 -4.63 31.93 38.32 25.52 7.25 35.79 --- --- MAverage .00 ©.00
4 2659.33 31.27 -2.66 33.93 29.65 28.58 9.15 36.83 --- --- Average 0.08 0.e8
5 8027.58 41.83 -12.98 53.93 26.44 37.20 16.16 38.77 --- --- Average .88 .08
6 17992.6@ 29.97 -3.96 33.93 23.17 43.33 24.21 45.18 --- --- MAverage -15.56 @.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

CHO5 Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 28: cidx-10_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

0.5 m for other frequency ranges.

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and

Data: 15
pLevel (dBuV/m)

Date: 2022-12-27

22.5|

FCC_UWB_HAND

3 W

t—]
15.0}
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
Project 1 262403-04
SN : 2B071FDHS00007
Channel 1 CH5
cidx 110
sts_mode 11
packet_length 1125
power_hex 1 Oxffffd4aff
PG Delay 128
Plane : Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 964.56 16.26 -3.67 19.93 27.76 31.15 5.62 32.94 -- Average 0.23 -15.56
2 1164.89 18.@5 -1.88 19.93 31.15 25.94 6.88 35.58 -- Average 9.54 9.00
3 1959.22 26.92 -5.81 31.93 28.78 26.21 7.85 35.92 -~ Average 0.00 0.00
4 3048.94 29.79 -4.14 33.93 26.11 29.79 9.88 35.99 -- Average 0.60 0.00
5 6512.58 51.82 -2.11 53.93 39.48 35.38 14.59 37.55 -- Average 0.08 0.08
6 17985.20 29.97 -3.96 33.93 23.26 43.25 24.20 45.18 -- Average -15.56 0.08

Note 1:
Note 2:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3:
Note 4:
Note 5:

Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.
Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6:
Note 7:

#5 is fundamental signal.

Factor (dB) + Aux Factor (dB) = Level (dBuVv/m)

the measuring units are not connecting to the Filter)

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp

(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO5 Radiated Emissions (960MHz — 18GHz)
Test Mode Mode 28: cidx-10_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 16
nLevel (dBuV/im) Date: 2022-12-27
52.5 5
45.0]
37.5(
FCC_UWB_HAND
4
* W
22.5)
15.0}
7.5
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200-02038_220809 VERTICAL
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CHD
cidx 110
sts_mode 01
packet_length 1125
power_hex s Oxffffdaff
PG Delay 128
Plane : Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 979.96 16.28 -3.65 19.93 28.16 30.71 5.63 32.89 --- --- Average 0.23 -15.56
2 1331.23 18.79 -1.14 19.93 31.56 25.94 6.48 35.65 - --- Average -9.54 0.00
3 1660.16 27.87 -4.86 31.93 30.87 25.54 7.24 35.78  ---  --- Average 0.06 0.00
4 2661.55 38.48 -3.45 33.93 28.85 28.58 9.16 36.83 --- --- Average 0.00 0.08
5 6527.5@ 50.81 -3.12 53.93 38.31 35.47 14.59 37.56 - --- Average 0.00 ©0.00
6 17992.68 30.84 -3.89 33.93 23.24 43.33 24.21 45.18 --- --- Average -15.56 0.08

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 46: cidx-12_sts-1_packet length-125 | Polarization H

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 15
~nLevel (dBuv/m) Date: 2022-12-27
52.5]
5
45.0
37.5]
FCC_UWB_HAND
)
30.0]
i W
22.5|
[Z |
15.0]
7.5|
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site 1 03CH20-HY
Conditien : FCC_UWB_HAND 3m 91200-02038_220809 HORIZONTAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 112
sts_mode 01
packet_length 1125
power_hex : OxfefecOfe
PG Delay 28
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 965.88 16.37 -3.56 19.93 27.88 31.13 5.62 32.93 --- --- Average 8.23 -15.56
2 1159.21 17.64 -2.29 19.93 38.73 25.96 6.87 35.58 --- --- Average 9.54 9.00
3 1954.66 26.56 -5.37 31.93 28.48 26.16 7.84 35.92 --- --- Average 0.2 0.00
4 3047.83 29.58 -4.35 33.93 25.98 29.79 9.88 35.99 --- --- Average 8.8 0.00
5 7787.580 49.18 -4.75 53.93 34.92 36.88 15.92 38.54 --- --- Average 0.08 ©0.00
6 17992.68 30.07 -3.86 33.93 23.27 43.33 24.21 45.18 --- --- Average -15.56 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (960MHz — 18GHz)
Test Mode Mode 46: cidx-12_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Data: 16

60 Level {dBuV/m) Date: 2022-12-27

52.5/ 5
45.0

37.5
FCC_UWB_HAND

30.0
{ W

22,5

15.0]

7.5]

960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Cenditien : FCC_UWB_HAND 3m 9120D0-02038_220809 VERTICAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 112
sts_mode 01
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 978.4e 16.28 -3.65 19.93 28.11 3@.76 5.63 32.89 --- --- Average B.23 -15.56
2 1157.99 17.55 -2.38 19.93 38.63 25.97 6.87 35.58 --- --- Average -9.54 @.ee
3 1958.84 26.64 -5.29 31.93 28.50 26.21 7.85 35.92 --- --- Average 0.00 ©.00
4 3048.94 29.67 -4.26 33.93 25.99 29.79 9.88 35.99 --- --- Average 0.00 ©.00
5 8042.50 50.78 -3.15 53.93 36.23 37.20 16.14 38.79 --- --- Average 0.00 ©0.00
6 17985.20 3@.16 -3.77 33.93 23.45 43.25 24.20 45.18 --- --- Average -15.56 9.8

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

3.5.9 Radiated Emissions (1164MHz — 1240MHz)

<Open Mode>

CHO09_Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 1: cidx-9_sts-1_packet length-125 |Polarization H
Operating Function Stand-alone Mode Test Distance 3m
Data: 1
50 Level (dBuVim) Date: 2022-12-22
47.5
35.0
22.5
10.0 UWB_GPS
;
_2 5[ e ST ,, AR A v Frer i A Al N ey
-15.0
-27.5
'401164 170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site 1 03CH20-HY
Condition : UWB_GPS 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71IFDHS00007
Channel T CH9
cidx 19
sts_mode 01
packet_length 1125
power_hex : Ox8eBe748e
PG Delay 128
Plane ;Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1164.99 -08.49 -18.42 9.93 3.86 25.94 6.89 35.58 --- --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuVv/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 1: cidx-9_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 3
60 Level (dBuVim) Date: 2022-12-22
47.5]
350
22.5|
10.0 UWB_GPS
1
2.5{umhd g A AP atesshandocmiedyu
-15.0
-27.5
401164 1170. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site 1 03CH20-HY
Condition :UWB_GPS5 3m 91200-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CH9
cidx 19
sts_mode 01
packet_length 1125
power_hex : OxBeBe748e
PG Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1165.37 -9.97 9.93 3,51 25.94 6.89 35.58 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 19: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Stand-alone Mode Test Distance 3m

Data: 1
60 Level {dBuVim) Date: 2022-12-26
47.5
35.0
22.5
10.0 UWB_GPS
J1
2.5/ Simma oo e s AR
-15.0
-27.5|
401164 1170, 1180. 1190. 1200. 1210, 1220. 1230. 1240
Frequency {(MHz)
Site : 03CH20-HY
Condition : UWB_6GPS 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
EUT : 2BO71IFDHS00007
Channel 1 CH9
cidx 111
sts_mode 01
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 16
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 1168.33 -8.75 -10.68 9.93 2.80 25.93 6.18 35.58 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09_Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 19: cidx-11_sts-1 packet length-125 |Polarization \%

Operating Function Stand-alone Mode Test Distance 3m

Data: 3
60, Level ({dBuVim) Date: 2022-12-27

A7 5

35.0

22.5

100 UWB_GPS

AL TENIE T SR RO U S
25 i T T e e e e A

-15.0

-27.5]

4

1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6P5 3m 9120D0-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
EUT : 2BO71IFDHS00007
Channel 1 CH9
cidx 111
sts_mode 01
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 116
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg

1 1164.23 @.50 -9.43 9.93 4.85 25.94 6.89 35.58 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO5_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 28: cidx-10_sts-1_packet length-125

Polarization

Operating Function

Stand-alone

Mode

Test Distance

3m

Data: 1
60 Level {dBuVim}) Date: 20221227
47.5]
350
22.5]
10.0 UWB_GPS
1
2 G{mesnd - i oot X, 'xﬁm‘wwmww«wm
-15.0
-27.5
4{:'1164 170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site :03CH20-HY
Condition : UWB_GPS 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex 1 Oxffffd4ff
PG Delay 128
Plane 1 Z open
QOver Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1236.20 -98.69 -10.62 9.93 2.72 25.94 6.26 35.61 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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FCC RADIO

SPORTON LAB.

TEST REPORT Report No

. FR262403-04H

CHO5_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 28: cidx-10_sts-1_packet length-125 | Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 3
spLevel [dBuvim) Date: 202212 27
47.5|
35.0
22.5)
10.0 UWB_GPS
1
B e g T e —— T U e
B
-15.0
-27.5
401164 1170. 1180. 1190. 1200. 1210, 1220. 1230, 1240
Frequency (MHz)
Site 1 03CH20-HY
Condition : UWB_GPS 3m 91200-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CH5
cidx 110
sts_mode 11
packet_length 1125
power_hex 1 Oxffffdaff
PG Delay 128
Plane 1 Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg
1 11e4.61 -08.54 -18.47 9.93 3.81 25.94 6.89 35.58 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

Measurement receive antenna ]

Average emission setting: RBW=
E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

olarization: H (Horizontal), V (Vertical)
1kHz; VBW=3kHz.
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samonias. FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 46: cidx-12_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 1
60 Level (dBuV/im) Date: 2022-12-27
47.5
35.0
22.5
10.0 UWB_GPS
1
2.5y g TSy gl e AR i
-15.0
-27.5)
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site 1 03CH20-HY
Condition  UWB_6GPS 3m 9120D-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-02
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 112
sts_mode 1
packet_length 1125
power_hex : OxfefecOfe
PG Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1236.81 -1.36 -11.29 9.93 2.84 25.95 6.26 35.61 - --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09_Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 46: cidx-12_sts-1_packet length-125 |Polarization \%
Operating Function Stand-alone Mode Test Distance 3m
Data: 3
60, Level {dBuV/im) Date: 20221227
47.5
35.0
22.5
100 UWB_GPS
] B * L e —————n v e UL
-15.0
-27.5)
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Freguency (MHz)
Sife 1 03CH20-HY
Condition : UWB_6PS 3m 9120b-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHZz 5WT:40.000sec
Project 1 262403-02
EUT 1 2BO71FDHS00007
Channel 1 CH9
cidx 112
5t5_mode |
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1164.88 -1.14 -11.87 9.93 2.42 25.94 6.88 35.58 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No

. FR262403-04H

3.5.10 Radiated Emissions (1559MHz — 1610MHz)

<Open Mode>

CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 1: cidx-9_sts-1_packet length-125 |Polarization

Operating Function

Stand-alone Mode Test Distance

3m

Data:

60

2
Level {dBuVim)

Date: 2022-12-22

AT.5]

35.0

22.5)

10.0

UWB_GPS

-2.5]

-15.0

-27.5

-40

1559 1570. 1580. 1500. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_GPS 3m 9120D-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CH9
cidx 19
sts_mode 11
packet_length 1125
power_hex : OxBe8e748e
PG Delay 128
Plane Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1579.81 -8.78 -18.71 9.93 2.23 25.68 7.6 35.75 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuVv/m.
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samonias. FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 1: cidx-9_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 4
goLeve! (@Buvim) Date: 20221222
47.5]
35.0
22.5
10.0 UWB_GPS
1
25 % b oy 1ol At A P s ot g
-15.0
-27.5)
404559 1570, 1580. 1580. 1600. 1610
Frequency (MHz)
Site 1 03CH20-HY
Condition :UWB_GPS 3m 91200-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
5N : 2BO71FDHS00007
Channel 1 CH9
cidx 19
sts_mode 11
packet_length 1125
power_hex : Ox8e8e748e
PG Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuv dB/m dB dB cm deg
1 1591.74 -8.51 -1@.44 9.93 2.49 25.75 7.9 35.75 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 19: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 2

60, Level ({dBuVim)

Date: 2022-12-26

47.5|
35.0
22.5(
10.0 UWB_GPS
1
-2 5 A AR R i ropevtir st gl
-15.0
-27.5]
4 1559 1570. 1580. 1590. 1600. 1610
Frequency {(MHz)
Site : 03CH20-HY
Condition : UWB_GPS5 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 111
st5_mode 01
packet_length 1125
power_hex : Oxbebe9cbe
P5 Delay 16
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg
1 1684.39 -1.32 -11.25 9.93 1.54 25.78 7.12 35.76 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 19: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 4
goLevel (dBuVim) Date: 2022.12-27
47.5|
35.0
22.5(
10.0 UWB_GPS
1
2 B A AR A IVRVR TR ISP L PR
-15.0
-27.5]
4 1559 1570. 1580. 1590. 1600. 1610
Frequency {(MHz)
Site : 03CH20-HY
Condition : UWB_GP5 3m 9120D0-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 111
st5_mode 01
packet_length 1125
power_hex : Oxbebe9cbe
P5 Delay 16
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg
1 1598.17 -1.e6 -18.99 9.93 1.80 25.79 7.11 35.76 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.
E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No

. FR262403-04H

CHO5_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 28: cidx-10_sts-1_packet length-125 | Polarization

Operating Function

Stand-alone Mode Test Distance

3m

Data: 2
goLevel (dBuvim) Date: 2022-12-27
47.5]
350
22.5]
10.0 UWB_GPS
1
2.5{ e e S Y i T
-15.0
215
401559 1570. 1580. 1500. 1600. 1610
Frequency (MHz)
Site :03CH20-HY
Condition : UWB_GPS 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex 1 Oxffffd4ff
PG Delay 128
Plane 1 Z open
QOver Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1597.91 -©8.97 -10.90 9.93 1.9@ 25.79 7.18 35.76 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO5_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 28: cidx-10_sts-1_packet length-125 | Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 4
60 Level (dBuVim) Date: 20221227
47.5
35.0
225
10.0 UWB_GPS
1
25| o - MearHiogh et
150
275
03559 1570, 1580. 1590, 1600, 1610
Frequency (MHz)
Site : 03CHZ20-HY
Condition :UWB_6PS 3m 91200-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-04
5N : 2BO71FDHS00007
Channel 1 CHS
cidx 110
sts_mode 11
packet_length 1125
power_hex 1 Oxffffd4ff
PG Delay 128
Plane 1 Z open

Qver
Freq Level Limit

Limit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuv dB/m dB dB cm deg

1 1582.66 -1.18 -11.11

9.93 1.80 25.7@ 7.97 35.75 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR262403-04H

CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 46: cidx-12_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

3m

Data: 2
60 Level {dBuVim) Date: 2022-12-27
47.5
35.0
22.5
10.0 UWB_GPS
1
25 i AR AP e L e
-15.0
-27.5|
401559 1570, 1580. 1590. 1600, 1610
Frequency {(MHz)
Site : 03CH20-HY
Condition : UWB_6GPS 3m 91200-02038_220809 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-02
EUT : 2BO71IFDHS00007
Channel 1 CH9
cidx 112
sts_mode 01
packet_length 1125
power_hex : OxfefecOfe
PG Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 1681.53 -1.43 -11.36 9.93 1.43 25.79 7.11 35.76 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR262403-04H
CHO09_Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 46: cidx-12_sts-1_packet length-125 | Polarization Y
Operating Function Stand-alone Mode Test Distance 3m
Data: 4
60 Level {dBuVim) Date: 2022-12-27
47.5
35.0
22.5
10.0 UWB_GPS
1
O e e R T T
-15.0
-27.5|
401559 1570, 1580. 1590. 1600, 1610
Frequency {(MHz)
Site : 03CH20-HY
Condition : UWB_6GPS 3m 91200-02038_220809 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project 1 262403-02
EUT : 2BO71FDHS00007
Channel : CH9
cidx 112
sts_mode 01
packet_length 1125
power_hex : OxfefecOfe
PG Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 1597.86 -1.26 -11.19 9.93 1.61 25.79 7.18 35.76 --- --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR262403-04H
3.5.11 Radiated Emissions (18GHz — 40GHz)
<Open Mode>
CHO09 Radiated Emissions (18GHz — 40GHz)
Test Mode Mode 1: cidx-9_sts-1 packet length-125 |Polarization H
Operating Function Stand-alone Mode Test Distance 0.5m

Data: 17
86.99/-¥e! (dBuVim) Date: 2022-12-09
764
65.2
54.4)
43.5)
FCC_UWB_HAND
32,8
4
21.7|
10.9]
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF_00994_221104 HORIZONTAL
Project 1 262403-04
SN : 2BO71FDHS00007
Channel 1 CHY
cidx 19
sts_mode 01
packet_length 1125
power_hex : Ox8e8e748e
PG Delay 128
Plane 1Y open

1

Over Limit
Freq Level Limit Line

ReadAntenna

Level Factor Loss Factor

MHz dBuV/m dB dBuV/m  dBuV  dB/m

39648.00 27.92 -6.91 33.93 45.17 44.44 9.19 56.22

Cable Preamp AfPos T/Pos

Aux  Aux2

Remark Factor Factor

-- Average

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR262403-04H
CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 1: cidx-9_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode Test Distance 0.5m

Data: 18
EG‘U“LeveI (dBuV/m) Date: 20221209
76.1
65.2]
54.4
43.5)
FCC_UWB_HAND
32.6/
1
21.7|
10.9}
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF_00994_221104 VERTICAL
Project 1 262403-04
5N : 2BO71FDHS00007
Channel 1 CH9
cidx 19
sts_mode i1
packet_length 1125
power_hex : OxBe8e748e
PG Delay 128
Plane 1Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB

1 36942.8@ 28.82 -5.91 33.93 49.87 42.92 8.85 58.86 --- Average

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 19: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Stand-alone Mode Test Distance 0.5m
aT::;e' (dBuVim) Date: 2022.12.27
54.4f

43.5]

FCC_UWB._HAND
32 =

2”M

10.9}

18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 FCC_UWB_HAND 1m SHF_00994_221104 HORTZONTAL
Project 1 262403-04
EUT : 2B071FDHS00007
Channel 1 CH9
cidx 111
sts_mode i1
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 16
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB om deg dB dB
1 39472.e@ 29.55 -4.38 33.93 47.97 44.49 9.87 56.42 --- --- Average -15.56 @.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samranas. FCC RADIO TEST REPORT Report No. : FR262403-04H
CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 19: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode Test Distance 0.5m

Date: 2022-12-27

FCC_UWB._HAND

B

Data: 18
as‘mLevel (dBuV/m)
76.1
65.2]
54.4
43.5)
32.6/
21.7|
10.9}
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000.
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF_00994_221104 VERTICAL
Project 1 262403-04
EUT : 2B071FDHS00007
Channel 1 CH9
cidx 111
sts_mode i1
packet_length 1125
power_hex : Oxbebe9cbe
PG Delay 16
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB om deg
1 39538.8@ 29.27 -4.66 33.93 47.60 44.48 9.10 56.35 ---

35000. 37000. 40000

Aux  Aux2

Remark Factor Factor

Average

Note 1:
Note 2:
Note 3:
Note 4.

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR262403-04H
CHO5 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 28: cidx-10_sts-1_packet length-125 | Polarization H

Operating Function Stand-alone Mode Test Distance 0.5m

Data: 17
EG‘U“LeveI (dBuV/m) Date: 20221227
76.1
65.2]
54.4
43.5)
FCC_UWB_HAND
32.6/
1
21.7|
10.9}
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 FCC_UWB_HAND 1m SHF_00994_221104 HORTZONTAL
Project 1 262403-04
5N : 2B071FDHS00007
Channel 1 CHE
cidx 110
sts_mode i1
packet_length 1125
power_hex L OxTFFfd4ff
PG Delay 128
Plane 1 Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39648.8@ 27.82 -6.91 33.93 45.17 44.44 9.19 56.22 --- Average 15.56 0.0

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samranas. FCC RADIO TEST REPORT Report No. : FR262403-04H
CHO5 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 28: cidx-10_sts-1_packet length-125 | Polarization Y

Operating Function Stand-alone Mode Test Distance 0.5m

Data: 18
86, Level (dBuV/m) Date: 2022-12-27
76.1
65.2]
54.4
43.5|
FCC_UWB HAND
32.6|
1
21.7|
10.9|
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 FCC_UWB_HAND 1m SHF_00994_221104 VERTICAL
Project 1 262403-04
SN : 2B071FDHS00007
Channel 1 CHD
cidx 110
sts_mode 11
packet_length 1125
power_hex L OxTFFfd4ff
PG Delay 128
Plane : Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB

1 36942.0@ 28.82 -5.91 33.93 49.87 42.92 8.85 58.86 -- Average -15.56 0.e8

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 46: cidx-12_sts-1_packet length-125 | Polarization H
Operating Function Stand-alone Mode Test Distance 0.5m
Data: 17
86.99 Level (dBuVim) Date: 2022-12-27
76.1
65.2
54.4]

43.5|

FCC_UWB_HAND

326

21.7]

10.9

18000 21000, 23000. 25000, 27000, 29000, 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : FCC_UWB_HAND 1m SHF_00994_221104 HORTZONTAL
Project 1 262403-04
EUT : 2BO71FDHS00007
Channel 1 CH9
cidx 112
sts_mode 11
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 36942.00 28.02 -5.91 33.93 49.87 42.92 8.85 58.06 --- --- Average -15.56 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR262403-04H

CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 46: cidx-12_sts-1_packet length-125

Polarization

Operating Function

Stand-alone Mode

Test Distance

0.5m

Data: 18
86.00 Level {dBuVim) Date: 2022-12-27
76.1
65.2
54.4]
43.5
FCC_UWB_HAND
32.6
4
2.7
10.9
618000 21000, 23000. 25000, 27000. 29000. 31000. 33000. 35000. 37000, 40000
Frequency (MHz)
Site : 03CH20-HY
Condition :FCC_UWB_HAND Im SHF_00994_221104 VERTICAL
Project 1 262403-04
EUT : 2BOT1IFDHS00007
Channel 1 CH9
cidx 112
sts_mode 01
packet_length 1125
power_hex : OxfefecOfe
P& Delay 128
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 359@8.e@ 27.1@ -6.83 33.93 50.17 42.66 8.63 58.80 --- Average -15.56 @.00

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting: RBW=1MHz; VBW=3MHz.

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR262403-04H

4 Test Equipment and Calibration Date

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Aﬁ;ﬂ;;'er Keysight N9010B | MY60241058 N/A Jul. 07, 2022 %e:é.ozaséyzgozzzg Jul. 06, 2023 (oggaigg?lﬂv)
Preamplifier |COM-POWER| PAM-103 18020201 |1MHz-1000MHz| Jan. 03, 2022 [l):)eec(;.Oz':Sé122002222~ Jan. 02, 2023 (Osggigg?g\()
Amplifier EMCI EMCI118A45SE | 980792 N/A Nov. 14, 2022 %egé'ozséyzgozzzg Nov. 13, 2023 (Ogggigg?g\()
Preamplifier EMEC EM18G40G 060801 | 18GHZz~40GHz | Jun. 28, 2022 %egé'ozséyzgozzzg Jun. 27, 2023 (Ogggigg?g\()
Loop Antenna ggm‘;é‘ HFH2-22 100315 | 9 kHz~30 MHz | Jan. 07, 2022 [I)Dee(:(;'0217>8,’22002222~ Jan. 06, 2023 (Ogggigg?g\()
Bilog Antenna | TESEQ 6111153(?1%_)%%2N 55606 & 08 | 30MHz~1GHz | Oct. 22, 2022 DDeeC‘:'.O;é’ZZOOZZZZN Oct. 21, 2023 (ogéﬂ?gf’ﬁn
Horn Antenna | SCHWARZBE | BBHA 9120 D | 9120002038 | 1GHz~18GHz | Aug. 09, 2022 DDeeCC'.O;é’ZZOOZZZZN Aug. 08, 2023 (oﬁéﬂigg?ﬁn
SH':r']:—t;fngom SCHV(V:';‘(RZBE BBHA9170 00993 | 18GHz-40GHz | Nov. 24, 2022 DDeeCC'.O;é’ZZOOZZZZN Nov. 23, 2023 (oﬁéﬂiggf’ﬁn
Hygrometer | TECPEL DTM-303B | TP200879 N/A Sep. 28, 2022 DDeeCC'.O;é’ZZOOZZZZN Sep. 27, 2023 (oﬁéﬂigg?ﬁn
RFCable | SuPeRn | SUGOPHEX 812/222,;2&32‘71 N/A Jan. 19, 2022 %e;é_ozsé‘zgozzzg Jan. 18, 2023 (Osgﬁggf’:\()
Software Audix | E36.2000-8-24| RK-002156 N/A N/A %e;é_ozsé‘zgozzzg N/A (Osgﬁggf’:\()
AntennaMast| EMEC | AM-BS-4500-B N/A 1m~4m N/A %egé-ozsé‘zgozzzg N/A (osggigg?gv)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A %e;-ozzsé‘zgozzzg N/A (Osgﬁggf’:\()
e | e | om0 | oo | wn [ EERT o | R
Ag O'Z‘r’(‘:"éer ChainTek | APC-1000W N/A N/A N/A Dec. 02, 2022 N/A %’gggcﬂc\’g
e Test Ronde & ESR3 102317 | 9kHz~3.6GHz | Oct. 06, 2022 | Dec. 02, 2022 | Oct. 05, 2023 %’gggcﬂ%‘
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Dec. 02, 2022 |Nov. 16, 2023| Conduction
(CO05-HY)

LISN zgm‘;é‘ ENV216 100081 | 9kHz~30MHz | Nov. 17, 2022 | Dec. 02, 2022 |Nov. 16, 2023 ?ggg;‘_ﬂ%‘
Software ggm‘;é‘ EMC32 N/A N/A N/A Dec. 02, 2022 N/A %’Sgg‘_ﬂ%‘
Pulse Limiter SCHV&RZBE VTSD 9561-F N| 00691 N/A Aug. 01, 2022 | Dec. 02, 2022 | Jul. 31, 2023 ?ggg;‘_ﬂ%‘
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Dec. 02, 2022 |Dec. 29, 2022 ?ggg;‘_ﬂ%‘

TEL : 886-3-327-0868 Page Number : 118 of 118
FAX : 886-3-327-0855 Issue Date . Mar. 08, 2023
Report Template No.: BU5-FR15F Version 1.0 Report Version 1 02




samonias. FCC RADIO TEST REPORT Report No. : FR262403-04H

Appendix A. AC Conducted Emission Test Results
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

262403-04
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

> & T e
sof - ®
i &
2
30T 'S
20+
101
0 } } } —+— } } } } — } }
150k 30040000 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 31.52 55.40 23.88 | L1 OFF 19.9
0.161250 47.23 65.40 18.17 | L1 OFF 19.9
0.188250 33.61 54,11 20.50 | L1 OFF 19.9
0.188250 47.87 64.11 16.24 | L1 OFF 19.9
0.242250 31.13 52.02 20.89 | L1 OFF 19.9
0.242250 41.36 62.02 20.66 | L1 OFF 19.9
0.309750 28.95 49.98 21.03 | L1 OFF 19.9
0.309750 37.40 59.98 22.58 | L1 OFF 19.9
0.690000 27.50 46.00 18.50 | L1 OFF 19.9
0.690000 33.74 56.00 22.26 | L1 OFF 19.9
6.213750 26.44 50.00 2356 | L1 OFF 20.1
6.213750 28.39 60.00 3161 | L1 OFF 20.1




EUT Information

Report NO : 262403-04
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

1001
90T
80T
701
> 60_\ : CISPR-OP LimitatMain Plrts
o +
©
c
= 50_-
T e
g L 2
~ 40t ¢
| *
30t &
20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.163500 29.40 55.28 25.88 | N OFF 19.9
0.163500 47.76 65.28 1752 | N OFF 19.9
0.181500 32.84 54.42 21.58 | N OFF 19.9
0.181500 48.21 64.42 16.21 | N OFF 19.9
0.208500 28.56 53.27 2471 | N OFF 19.9
0.208500 43.04 63.27 20.23 | N OFF 19.9
0.246750 30.59 51.87 21.28 | N OFF 19.9
0.246750 41.87 61.87 20.00 | N OFF 19.9
0.656250 26.08 46.00 19.92 | N OFF 19.9
0.656250 32.62 56.00 23.38 | N OFF 19.9
6.033750 26.64 50.00 23.36 | N OFF 20.1
6.033750 29.16 60.00 30.84 | N OFF 20.1

——THE END———
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